stell

accessories

SHO 2040/2041

OOOOOOOOOOOOOOI

OOOOOOOOOOOOOOI

[—Y———]—
[ e— —

cz 4-5 FR 20-21
SK 6-7 NL 22-23
HU 8-9 RU 24-25
PL 10-11 LT 26-27
EN 12-13 HR/BS 28-29
DE 14-15 SR/ME 30-31
IT 16-17 EAN 32-33

ES 18-19



& 4x)

(4x)

(4x)



FLATTV

5 sEEE——

ms=3+1+M
ve=[E+8+M
ve=[+[[{4+M

oo )f>]




CZ - OBECNE POKYNY PRO MONTAZ

DULEZITE BEZPECNOSTNi INFORMACE

Zkontrolujte obsah baleni podle seznamu dilG na strané 2 a ujistéte se, Ze jsou vechny dily v poradku.
Poskozené nebo vadné dily nepouzivejte.

Pfed instalaci zafizeni si peclivé prectéte viechny pokyny. V pfipadé, Ze si nejste jisti nékterou casti
procesu instalace, pozadejte o pomoc profesionélniho technika.

Pfi utahovani sSroubu dejte pozor, aby nedoslo ke strzeni zavitu.

Neinstalujte na vlhké, nebo jinak poskozené zdi. Upevrovaci materidl dodavany v baleni je uréen
k montézi na stény z plnych cihel a betonu. V pfipadé montéze na stény z jinych materidld se poradte
s odbornikem.

Nikdy neinstalujte ani nepouzivejte toto zatizeni, pokud jevi znamky poskozeni.

Hrany tohoto zatizeni mohou pii neodborném zachézeni zplsobit poranéni osob.

Toto zafizeni neni ur¢eno k obsluze nebo montazi malymi détmi nebo nepoucenymi osobami, pokud
nebudou pod dohledem odpovédnych osob, které zajisti bezpecnost pfi obsluze nebo montézi zafizeni.
Déti by mély byt pod dohledem, aby bylo zajisténo, ze nebudou do zafizeni zasahovat. Nedovolte détem,
aby se zavésovaly na zafizeni nebo s nim jinak manipulovaly. V opa¢ném ptipadé muize dojit k vaznému
urazu. Nikdy nestrkejte prsty ani jiné pfedméty do mechanismu zafizeni. Mohlo by dojit k poranéni osob
nebo skoddm na majetku.

Vyrobek obsahuje drobné soucasti, které mohou pfi vdechnuti nebo polknuti predstavovat riziko
uduseni. Tyto soucdsti drzte mimo dosah déti!

Poznamka: Technické udaje a design se mohou v disledku zlepsovani vyrobku zménit bez predchoziho
upozornéni.

SEZNAM DODANYCH CASTi

Télo drzdku [€ SroubM8x16 M Podlozka M6/M8
Bl Konzole (leva a prava) [E Pojistna podlozka M4 M vrut M8x90
Bezpelnostni ty¢ Il Pojistna podlozka M5 [@ Podlozka pod vrut
3] Sroub M4x12 Bl Pojistna podlozka M6 & Hmozdinka M10x80
@ Sroub M5x12 4 Pojistna podlozka M8

Sroub M6x12 N Podlozka M4/M5

INSTALACE

é Tento drzak na TV musi byt bezpecné pripevnén k vertikalni sténé. Pokud by nebyl

pevné instalovany, mohl by spadnout a nasledné zpiisobit poranéni nebo skody.

Pfipevnéni drzaku na zed'z plnych cihel nebo betonovou ¢i panelovou zed'

Na sténé si vyznacte polohu 3 otvort (nalevo, uprostied a napravo) pro pfipevnéni téla drzaku. Télo
pouzijte jako Sablonu (Obr. 1). Pomoci vodovahy se ujistéte, ze jsou otvory vodorovné. Vrtdkem do
zdiva (10 mm) predvrtejte otvory minimédlné 9 cm hluboké a do kazdého otvoru zasurite hmozdinku [P
Zkontrolujte, Ze je hmozdinka zcela zasunutd a zarovnana s okrajem zdiva (Obr. 2). Télo drzaku pfipevnéte ke
sténé pomoci tii vrutd [§] a podlozek [0, jak je znazornéno na Obr. 3.

Vyrovnani drzaku

Po instalaci drzaku na sténu muzete dodatecné upravit vodorovnou polohu desky upevnéni televizoru. Na
desce upevnéni televizoru povolte vruty pomoci kiizového Sroubovéaku a za pomoci vodovahy vyrovnejte
desku do horizontalni polohy (Obr. 4). Po vyrovnéni vruty opét dotdhnéte (nepouzivejte nadmérnou silu).
Poznamka: Pokud neni televizor po instalaci na drzék zcela vodorovné, sejméte jej z drzaku (provedte body
z obrazkl 6 a 7 v obraceném poradi), zopakujte proces vyrovnani a poté televizor znovu nainstalujte.

4-CzZ



Montaz konzoli na televizor

Televizor s plochou zadni sténou (Obr. 5)

NejdFive ur¢ete drouby vhodné k montazi na televizor ([B)/[&/I&/[€)): rukou je zkuste zadroubovat do otvort
v zadni casti televizoru. Pokud ucitite odpor, okamzité prestarite Sroubovat! Jakmile naleznete Sroub se
spravnym zavitem, postupujte podle nakresu 5. Na éroub nasadte odpovidajici pojistnou podlozku (IEl/EN/
B1/IQ). podiozku (IM/[M) a potom $roub nasroubujte do konzole [£] a nakonec do televizoru. Zkontroluijte,
Ze jsou konzole pfipevnény svisle. Jsou vzajemné rovnobézné a aretacni Srouby sméfuji k vnéjsi hrané TV.

Pfipevnéni televizoru k drzaku a zajisténi bezpecnostnimi Srouby
Varovani: Manipulace s nékterymi televizory vyzaduje asistenci druhé osoby! Vyrobce neodpovida za
poranéni nebo skody na majetku zplsobené nevhodnou manipulaci!

Nejprve zahaknéte konzole ptipevnéné k TV ([E]) za vrchni hranu téla drzaku [, potom spodni ¢ast konzoli
priklopte ke spodni ¢asti téla drzaku (Obr. 6). Poté do téla drzaku vsuite bezpe¢nostni ty¢ ([8) a zarovnejte
ji dle ndkresu na Obr. 7.

Gratulujeme, instalace je timto dokoncena. Pfejeme vam piijemné zazitky pfi sledovani televizoru
pfipevnéného k nasténnému drzaku.

POKYNY A INFORMACE O NAKLADANI S POUZITYM OBALEM
Pouzity obalovy material odlozte na misto urcené obci k ukladani odpadu.

LIKVIDACE VYROBKU PO UKONCENI ZIVOTNOSTI
Po ukonceni zZivotnosti odevzdejte zafizeni na misto urcené obci k likvidaci pevného odpadu

Tento vyrobek spliuje veskeré zdkladni pozadavky smérnic EU, které se na néj vztahuiji.

L an
L!n




SK - VSEOBECNE POKYNY NA MONTAZ

DOLEZITE BEZPECNOSTNE INFORMACIE

Skontrolujte obsah balenia podla zoznamu dielov na strane 2 a uistite sa, ¢i su vSetky diely v poriadku.
Poskodené alebo chybné diely nepouzivajte.

Pred instaldciou zariadenia si pozorne precitajte vietky pokyny.V pripade, Ze si nie ste isti niektorou ¢astou
procesu instalacie, poziadajte o pomoc profesionalneho technika.

Pri utahovani skrutiek dajte pozor, aby nedoslo k strhnutiu zavitu.

Neinstalujte na vihké alebo inak poskodené steny. Upeviiovaci material doddvany v baleni je urceny
na montaz na steny z plnych tehal a beténu. V pripade montaze na steny z inych materialov sa poradte
s odbornikom.

Nikdy neinstalujte ani nepouzivajte toto zariadenie, ak javi zndmky poskodenia.

Hrany tohto zariadenia moézu pri neodbornom zaobchadzani spdsobit poranenie osob.

Toto zariadenie nie je urcené na to, aby ho obsluhovali alebo montovali malé deti alebo nepoucené osoby,
ak nebudu pod dohladom zodpovednych osob, ktoré zaistia bezpecnost pri obsluhe alebo montazi
zariadenia. Deti by mali byt pod dohladom, aby sa zaistilo, ze nebudu do zariadenia zasahovat. Nedovolte
detom, aby sa zavesovali na zariadenie alebo s nim inak manipulovali. V opacnom pripade moéze dojst
k vaznemu urazu. Nikdy nestrkajte prsty ani iné predmety do mechanizmu zariadenia. Mohlo by déjst
k poraneniu 0séb alebo skoddm na majetku.

Vyrobok obsahuje drobné sucasti, ktoré mézu pri vdychnuti alebo prehltnuti predstavovat riziko udusenia.
Tieto sucasti drzte mimo dosahu deti!

Poznamka: Technické udaje a dizajn sa mézu v désledku zlepsovania vyrobku zmenit bez predchadzajiceho
upozornenia.

ZOZNAM DODANYCH CASTI

Telo drziaka Skrutka M8 x 16 M Podiozka M6/M8

IE] Konzoly (fava a prava) [E Poistna podlozka M4 M skrutka M8 x 90
Bezpecnostna ty¢ Il Poistna podlozka M5 [@ Podiozka pod skrutku
3] skrutka M4 x 12 Poistna podlozka M6 & Rozperka M10 x 80
@ skrutka M5 x 12 Poistna podlozka M8

Skrutka M6 x 12 Podlozka M4/M5

INSTALACIA

é Tento drziak na TV musi byt bezpecne pripevneny k vertikalnej stene. Ak by nebol

pevne instalovany, mohol by spadntit a nasledne sposobit poranenie alebo skody.

Pripevnenie drziaka na stenu z plnych tehal alebo beténovti ¢i panelovi stenu

Na stene si vyznacte polohu 3 otvorov (nalavo, uprostred a napravo) na pripevnenie tela drziaka. Telo
pouzite ako sablénu (Obr. 1). Pomocou vodovahy sa uistite, ¢i su otvory vodorovne. Vrtdkom do muriva
(10 mm) predvrtajte otvory minimalne 9 cm hlboké a do kazdého otvoru zasurte rozperku [P} Skontrolujte, ¢i
je rozperka celkom zasunuta a zarovnana s okrajom muriva (Obr. 2). Telo drziaka pripevnite k stene pomocou
troch skrutiek [¥] a podloziek [8), ako je znazornené na Obr. 3.

Vyrovnanie drziaka

Po instalacii drziaka na stenu mézete dodatoc¢ne upravit vodorovnu polohu dosky upevnenia televizora. Na
doske upevnenia televizora povolte skrutky pomocou krizového skrutkovaca a za pomoci vodovahy vyrovnajte
dosku do horizontalnej polohy (Obr. 4). Po vyrovnani skrutky opat dotiahnite (nepouzivajte nadmernd silu).



Poznamka: Ak nie je televizor po instalacii na drziak celkom vodorovne, odoberte ho z drziaka (postupujte
podla bodov z obrazkov 6 a 7 v obratenom poradi), zopakujte proces vyrovnania a potom televizor znovu
nainstalujte.

Montaz konzol na televizor

Televizor s plochou zadnou stenou (Obr. 5)

Najskor uréte skrutky vhodné na montaz na televizor ([B)/[E/I&/[€)): rukou ich skuste zaskrutkovat do otvorov
v zadnej Casti televizora. Ak ucitite odpor, okamzite prestante skrutkovat! Hned' ako néjdete skrutku so
spravnym zavitom, postupujte podla nakresu 5. Na skrutku nasadte zodpovedajticu poistnt podiozku ([El/EN/
BV/IQ), podiozku (IM/[M) a potom skrutku naskrutkujte do konzoly [E] a nakoniec do televizora. Skontroluijte,
¢i su konzoly pripevnené zvislo. SU vzadjomne rovnobezné a areta¢né skrutky smeruju k vonkajsej hrane TV.

Pripevnenie televizora k drziaku a zaistenie bezpe¢nostnymi skrutkami

Varovanie: Manipuldcia s niektorymi televizormi vyzaduje asistenciu druhej osoby! Vyrobca nezodpoveda za
poranenia alebo $kody na majetku spésobené nevhodnou manipuldciou!

Najprv zahaknite konzoly pripevnené k TV ([E]) za vrchnut hranu tela drziaka [, potom spodnu ¢ast konzol
priklopte k spodnej ¢asti tela drziaka (Obr. 6). Potom do tela drziaka vsurite bezpe¢nostnu ty¢ ([8) a zarovnajte
ju podla nakresu na Obr. 7.

Gratulujeme, instaldcia je tymto dokoncéend. Prajeme vdm prijemné zaZtky pri sledovani televizora
pripevneného k nastennému drziaku.

POKYNY A INFORMACIE O NAKLADANI S POUZITYM OBALOM
Pouzity obalovy material odlozte na miesto urcené obcou na ukladanie odpadu.

LIKVIDACIA VYROBKU PO UKONCENI ZIVOTNOSTI
Po ukonc¢eni zivotnosti odovzdajte zariadenie na miesto urc¢ené obcou na likvidaciu pevného odpadu

Tento vyrobok spifa vietky zékladné poziadavky smernic EU, ktoré sa nafi vztahuja.

L an
L!n




HU - ALTALANOS SZERELESI UTASITASOK

FONTOS BIZTONSAGI INFORMACIOK

«  Ellendrizze le a csomagolas tartalmat a 2. oldalon taldlhato alkatrészjegyzék alapjan, illetve ellenérizze le
az alkatrészek sérllésmentességét. A sériilt vagy hibas alkatrészeket ne hasznalja.

« A szerelés el6tt figyelmesen olvassa végig a teljes utmutatét. Amennyiben bizonytalansag merdl fel
Onben a szerelést illet6en, akkor a szerelést bizza megfeleld képzettségii szakemberre.

« Acsavarok meghuzasa soran tgyeljen arra, hogy a menet ne szakadjon meg.

+ A tartét nedves vagy mas modon sérilt falra felszerelni tilos. A termékhez mellékelt kotéelemek teli
falra (beton, tomor tégla stb.) valé szereléshez hasznalhatok. Amennyiben mas tipusu falra szereli fel
a terméket, akkor kérjen tandcsot rogzitéstechnikaval foglalkozé szakembertél.

«  Aterméket tilos felszerelni, ha azon barmilyen sérilés van.

- Atermék éles sarkai szakszer(itlen kezelés soran személyi sértilést okozhatnak.

« A terméket gyerekek vagy hozza nem érté személyek nem szerelhetik fel, illetve a terméket csak olyan

személy felligyelete mellett hasznalhatjak, aki a termék hasznalataért felelésséget vallal. Ugyeljen arra,

hogy a termékkel a gyerekek ne jatsszanak és azt csak felligyelet mellett hasznéljak. Ne engedje, hogy

a gyerekek belekapaszkodjanak a termékbe. Ellenkezé esetben sulyos személyi sériilés is bekdvetkezhet.

Az ujjait és végtagjait ne dugja a termék mozg6 alkatrészei kozé. Ellenkezé esetben személyi sériilés vagy

anyagi kar kovetkezhet be.

A termékhez apro alkatrészek is tartoznak, amelyek lenyelése vagy beszippantasa veszélyes lehet. Ezeket

az apro alkatrészeket gyerekektdl tartsa tavol!

Megjegyzés: a miszaki adatokat és a kivitelt el6zetes figyelmeztetés nélkil is megvaltoztathatjuk.

ALKATRESZJEGYZEK

Tarté M8x16 csavar M Alatét M6/M8

[E1 Konzol (bal és jobb) [E Biztositogyiiri M4 M M8x90 facsavar
Tamasztoruad B Biztositogy(iri M5 [8] Facsavar alatét
Bl M4x12 csavar Biztositogyrli M6 & Tipli 10x80 csavar
@ Mm5x12 csavar Biztositogy(ri M8

@ M6x12 csavar Alatét M4/M5

SZERELES

Ezt a TV tartot biztonsagos modon kell a fiiggdleges falra felszerelni. Szakszer(itlen
felszerelés esetén a tévékésziilék leeshet, és személyi sériilést vagy anyagi kart okozhat.

A tarto felszerelése teli beton vagy tomor téglafalra

A falra jelolje at az alaplemez 3 furatdnak a helyzetét az alaplemez rogzitéséhez (bal oldalon, kdzépen és jobb
oldalon). Az alaplemezt hasznalja sablonként (1. abra). Vizmértékkel ellendrizze le a megjeldlt furatok
vizszintes helyzetét. 10 mm atméréju furéval furjon a falba legaldbb 9 cm mély furatokat, és minden furatba
dugjon be egy tiplit [@. A tipli vége nem allhat ki a falbdl (2. abra). Az alaplemezt harom facsavar [¥] és
alatét [0 segitségével, a 3. dbran lathaté médon rogzitse a falhoz.

A tarté vizszintbe allitasa

Az alaplemez falhoz szerelése utéan a tévékésziilék vizszintes helyzetét az alaplemez vizszintbe allitasaval lehet
biztositani. Az alaplapot rogzité harom darab csavart lazitsa meg, majd az alaplapot vizmérték segitségével
allitsa vizszintes helyzetbe (4. abra). A beallitds utan a csavarokat hiizza meg (a csavarokat ne hiizza meg tul
nagy erével).



Megjegyzés: ha a tévékésziilék az 6sszeszerelés utan nem all vizszintes helyzetben, akkor a tévét az 6. és
7. abran lathato 1épéseket forditott sorrendben végrehajtva vegye le a tartorol, llitsa be vizszintes helyzetbe
az alaplemezt, majd a tévékésziiléket szerelje vissza a tartora.

A konzol felszerelése a tévékésziilékre

Lapos hatlapu tévékésziilék (5. abra)

Elébb valassza ki a szereléshez sziikséges csavarokat ([B)/[E/[@/[€)/): kézzel probalja meg becsavarni a csavart
a tévékészilék hatlapjan talalhaté menetbe. Ha a csavar nem csavarozhaté konnyedén a menetbe, akkor
nem jo a mérete. Ne probalja meg erével becsavarni a csavart! A megfelel6 méretli (menet(i) csavar
megtaldlasa utan az 5. abra szerint folytassa a szerelést. A csavarra huzza ra a méretnek megfelel$ biztositd
alatétet ([E1/HI/BI/IQ) és a lapos alatétet (IM/M), majd a csavart dugja a konzolon [] talalhaté furatba
és csavarozza a tévékésziilék menetébe. Ellendrizze le a konzol fliggdleges helyzetét. A konzolok legyenek
egymassal parhuzamosan, a régzité csavarok pedig kifelé alljanak.

A tévékésziilék rogzitése a tartolapon és a rogzit6é csavar meghuzasa

Figyelmeztetés! A nehezebb vagy nagyobb méret( tévékésziilék felszerelését két személy végezze! A tartd
gyartéja nem vallal felel6sséget a szakszertlen szerelés kdvetkeztében bekdvetkezett személyi sériilésekést
vagy anyagi karokért!

A tévékészilékre szerelt konzol ([F]) felsé kampdjat akassza az alaplemez fels6 peremébe, majd
a tévékésziilék alsé részét hajtsa le gy, hogy a konzol also része felfekiidjon a falra (6. abra). Az alaplemezbe
dugja be a biztosité rudat () és a 7. abra szerint allitsa be.

Gratulalunk! A szerelésnek ezzel vége! Kivanunk Onnek kellemes tévézést a megvasarolt tévékésziilék tartd
segitségével!

A HASZNALT CSOMAGOLOANYAGOKRA VONATKOZO UTASITASOK ES TAJEKOZTATO
A hasznélt csomagoléanyagot az nkormanyzat éltal kijelolt hulladékgy(ijté helyen adja le.

ATERMEK MEGSEMMISITESE AZ ELETTARTAMA VEGEN
A termék élettartama végén a terméket adja le olyan gyujtéhelyen, ahol gondoskodnak a hulladékok
Ujrafelhasznalasarol.

A termék megfelel az adott termékekre vonatkozo 6sszes eurdpai uniés muszaki és egyéb el6irasnak.

vy

®e




PL - OGOLNE ZALECENIA DOTYCZACE MONTAZU

WAZNE INFORMACJE DOT. BEZPIECZENSTWA

Sprawdz zawarto$¢ opakowania zgodnie z listg czesci na stronie numer 2 i sprawdz, czy wszystkie elementy
sg w porzadku. Nie nalezy uzywac uszkodzonych lub wadliwych czesci.

Przed instalacja urzadzenia nalezy doktadnie przeczyta¢ wszystkie instrukcje. W wypadku braku pewnosci
odnosnie dowolnej czesci procesu instalacji nalezy poprosi¢ o pomoc profesjonalnego technika.

Podczas dokrecania $rub nalezy uwaza¢, aby nie doszto do ich urwania.

Nie nalezy instalowa¢ na mokrych lub w inny sposéb uszkodzonych scianach. Materiaty montazowe
dostarczane w opakowaniu sa przeznaczone do montazu na scianach z cegly i betonu. W wypadku
montazu na $cianach z innych materiatéw nalezy skonsultowac sie z ekspertem.

Nie wolno uzywac oraz instalowac tego urzadzenia, jezeli s3 widoczne oznaki uszkodzenia.

Krawedzie urzgdzenia mogg by¢ przyczyna powaznych obrazenh w wypadku niewtasciwego obchodzenia
sie z urzadzeniem.

Urzadzenie nie jest przeznaczone do montazu lub obstugi przez mate dzieci lub osoby, ktére nie zostaty
specjalnie poinstruowane, chyba ze sg nadzorowane przez osobe odpowiedzialng za bezpieczenstwo
podczas obstugi lub montazu urzadzenia. Dzieci powinny by¢ pilnowane, aby nie ingerowaty
w urzadzenie. Nie pozwalaj dzieciom, aby zawieszaty sie na urzadzeniu lub manipulowaty nim w inny
sposdb. W przeciwnym razie mogtoby dojs¢ do powaznych obrazen. Nie nalezy wktada¢ palcéw lub innych
przedmiotéw do mechanizmu urzadzenia. Mogtoby dojs¢ do obrazen ciata lub uszkodzenia mienia.
Produkt zawiera mate czesci, ktére stwarzajg ryzyko zadtawienia w wypadku wdychania lub potkniecia.
Elementy te nalezy przechowywac w miejscu niedostepnym dla dzieci!

Uwaga: Dane techniczne i wykonanie moga zosta¢ zmienione bez wczes$niejszego powiadomienia.

LISTA DOSTARCZONYCH CZESCI

Korpus uchwytu Sruba M8x16 M Podktadka M6/M8

IEl Konsola (lewa i prawa) [El Podktadka zabezpieczajacaM4 M Sruba M8x90

Pret zabezpieczajacy Il Podkiadka zabezpieczajaca M5 [8] Podktadka pod $rube

Bl Sruba M4x12 Podktadka zabezpieczajaca M6 [& Kotek rozporowy M10x80
@ SrubaMs5x12 Podktadka zabezpieczajaca M8

Sruba M6x12 Podktadka M4/M5

INSTALACJA

é Uchwyt do telewizora nalezy bezpiecznie przymocowac do pionowej sciany. Nieprawidtowy

montaz moze spowodowac upadek urzadzenia oraz obrazenia lub szkody majatkowe.

Przymocowanie uchwytu na $cianie z cegty lub betonu oraz na scianie panelowej
Zaznacz na Scianie potozenie 3 otwordéw (po lewej, na srodku i po prawej) do przymocowania korpusu uchwytu.
Uzyj korpusu jako szablonu (Rys. 1). Upewnij sie za pomoca poziomicy, czy otwory sg poziomo. Nawier¢
otwory za pomoca wiertta murarskiego (10 mm) do gtebokosci przynajmniej 9 cm, do kazdego otworu wtéz
kotek rozporowy [&l. Sprawdz, czy kotek rozporowy jest catkowicie wsuniety i zréwnany z krawedzia $ciany
(Rys. 2). Przymocuj korpus uchwytu do $ciany za pomoca trzech srub [N i podktadek [8), jak pokazano na
Rys. 3.

Wyréwnanie uchwytu

Po instalacji uchwytu na scianie mozna dodatkowo zmodyfikowac pozycje pozioma ptyty mocujacej telewizor.
Poluzuj sruby za pomoca Srubokreta krzyzakowego na ptycie mocujacej telewizor i wyréwnaj ptyte do pozycji
poziomej za pomoca poziomicy (Rys. 4). Dokrec sruby po wyréwnaniu (nie nalezy uzywac nadmiernej sity).

10-PL



Uwaga: Jezeli po instalacji telewizora na uchwyt telewizor nie znajduje sie¢ w pozycji poziomej, zdejmij
go z uchwytu (zgodnie z punktami 6 i 7 w odwrotnej kolejnosci), powt6rz proces wyréwnania i ponownie
zainstaluj telewizor.

Montaz konsoli do telewizora

Telewizor z ptaska tylna sciana (Rys. 5)

Najpierw okresl odpowiednie éruby do montazu telewizora (IBY/IH/IA/[€)): sprobuj wkreci¢ je recznie do
otworéw w tylnej czesci telewizora. Jezeli poczujesz op6r, natychmiast przerwij wkrecanie! Po znalezieniu
$ruby z odpowiednim gwintem nalezy postepowac zgodnie z diagramem 5. Na srube nasadz odpowiednig
podkiadke (E1/H/BN/IQ), podktadke (IM/[M) i srube wkre¢ do konsoli [E, a potem do telewizora. Skontroluj,
czy konsole s3 zamontowane pionowo. Powinny by¢ réwnolegte wzgledem siebie, a Sruby blokujace powinny
by¢ skierowane do zewnetrznej krawedzi telewizora.

Mocowanie telewizora do uchwytu i zabezpieczenie przy pomocy Ss$rub

zabezpieczajacych

Ostrzezenie: Niektére modele telewizoréw wymagaja pomocy innej osoby podczas montazu i przenoszenia!
Producent nie ponosi odpowiedzialnosci za obrazenia lub szkody materialne spowodowane
przez niewtasciwe obchodzenie sie z produktem!

Zahacz konsole przymocowane do telewizora ([E]) za gérna krawedz korpusu uchwytu [, nastepnie dolng
cze$¢ konsoli przybliz do dolnej czeéci korpusu uchwytu (Rys. 6). Nastepnie wsun pret zabezpieczajacy ([8) do
korpusu uchwytu i wyréwnaj ja w sposéb pokazany na Rys. 7.

Gratulacje, instalacja zostata zakonczona. Zyczymy mitych wrazen podczas ogladania telewizora
zamontowanego na uchwycie $ciennym.

INSTRUKCJE | INFORMACJE ODNOSNIE ZUZYTYCH OPAKOWAN
Zuzyty materiat opakowania nalezy zutylizowa¢ w odpowiednim miejscu.

LIKWIDACJA PRODUKTU PO SKONCZENIU OKRESU UZYTKOWANIA
Po zakoniczeniu okresu uzytkowania nalezy przekazac urzadzenie do wskazanego miejsca likwidacji odpadéw
statych

Niniejszy produkt spetnia wszystkie podstawowe wymagania dyrektyw UE, ktére go dotycza.

| an
P XYY §

11-PL



EN - GENERAL ASSEMBLY INSTRUCTIONS

IMPORTANT SAFETY INFORMATION

Check the content of the package in parts list on page 2 and make sure that all parts are in order. Do not
use damaged or faulty parts.

Read all instructions before installing the equipment. When you are unsure about any part of the
installation process, ask a professional technician for help.

When tightening the screws, be careful to avoid stripping the thread.

Do not install on a damp or otherwise damaged wall. The assembly material supplied in the package is
designed to be mounted on a wall of bricks and concrete. For installation on walls made of other materials
consult a professional.

Never install or use this product if there are signs of damage.

The edges of the equipment may cause injury if they are handled improperly.

This device is not designed for assembly or handling by small children, or persons, who have not been
specifically instructed unless supervised by a responsible person to ensure safety during handling or
installation. Children should be supervised to ensure that they do not interfere with the equipment.
Do not allow children to hang on the equipment or otherwise handle it. Otherwise, there is a danger of
serious injury. Never insert your fingers or other objects into the mechanism of the equipment. It could
cause personal injuries or property damage.

The product contains small parts that can pose a choking hazard when inhaled or swallowed. Keep these
parts out of reach of children!

Note: Specifications and design are subject to change due to improvements without notice.

LIST OF SUPPLIED PARTS

Body of the mount Screw M8x16 ¥ Washer M6/M8

IE] Bracket (left and right) Bl Lock washer M4 M Screw M8x90

Safety bar B Lock washer M5 [@ washer under the screw
B Screw M4x12 Lock washer M6 & Expansion plug M10x80
IH screwM5x12 Lock washer M8

@ Screw M6x12 Washer M4/M5

INSTALLATION

é This TVG mount must be securely fastened to a vertical wall. If not solidly installed, it

could fall and cause injury or damage.

Installing the mount on the wall of solid brick or concrete wall or panel

Mark on the wall the position of 3 holes (on the left in the middle on the right) for fixing the body of the holder.
Use the body Y as a template (Fig. 1). Use a spirit level to make sure the holes are horizontal. Use masonry drill
(10 mm) to pre-drill holes at least 9 cm deep and insert plastic anchor into each hole [&. Check that the plastic
anchor is entirely inserted and even with the wall. (Fig. 2). Attach the body of the holder to the wall using three
screws [¥] and washers [8] as shown in Fig. 3.

Levelling the mount

After installing the wall mount, you can later adjust the horizontal position of the plate to mount the TV.
Loosen the screws on the TV mounting plate using Phillips screwdriver and use the spirit level to align the
plate horizontally (Fig. 4). Tighten the screws after you level the plate (do not use excessive force).

Note: If the TV is not entirely horizontal after installation on the mount, remove it from the mount (perform the
points from the pictures 6 and 7 in reverse order), repeat the process of levelling and then reinstall the TV set.

12-EN



Mounting the brackets on the TV set

TV set with flat rear wall (Fig. 5)

First, find screws suitable for using to mount the TV set ([B)/[E/I&/[€)): try to screw them manually in the holes
at the back of the TV set. If you feel resistance stop screwing in immediately! Once you find the screw with
correct threat, proceed according to the drawing 5. Insert matching lock washer on the screw (EI/EI/F/IQ),
washer (Il/[M) and then screw the screw to the bracket [£] and then to the TV. Check that the brackets are
fastened vertically. They are mutually parallel and the locking bolts are facing towards the outer edge of the TV.

Attaching the TV to the bracket and securing with safety bolts
Warning: Handling some TV sets requires help of another person. The manufacturer is not liable for injury or
damage to property caused by improper handling!

First, hook the brackets attached to the TV set ([F]) to the top edge of the body of the holder IA. then push the
bottom part of the brackets to the bottom of the body of the holder. (Fig. 6). Then insert the safety bar into the
body of the holder ([8]) and align it according to the diagram in the Fig. 7.

Congratulation, the installation is done. We wish you a pleasant experience while watching TV mounted on
the wall mount.

INSTRUCTIONS AND INFORMATION REGARDING THE DISPOSAL OF USED PACKAGING
Take the used packaging material to the municipal waste disposal.

PRODUCT DISPOSAL AFTER END OF LIFE
Dispose of equipment after the end of life in the designated municipal solid waste place

This product meets all the basic requirements of EU directives that apply to it.

| an
P XYY §

13-EN



DE - ALLGEMEINE MONTAGEHINWEISE

WICHTIGE SICHERHEITSINFORMATIONEN

Uberpriifen Sie den Verpackungsinhalt gemaR Teileliste (Seite 2) und vergewissern Sie sich, dass alle Teile
in Ordnung sind. Benutzen Sie weder beschéddigte noch mangelhafte Teile.

Lesen Sie vor der Installation sorgféltig alle Instruktionen durch. Falls Sie sich bzgl. irgendeines
Installationsprozesses nicht sicher sind, lassen Sie sich von einem professionellen Techniker beraten.
Achten Sie beim Nachziehen der Schrauben darauf, dass Sie nicht das Gewinde abreien.

Nicht an feuchte oder anderswie beschadigte Wande installieren. Das mitgelieferte Befestigungsmaterial
dient zur Befestigung an Wande aus Vollziegeln und Beton. Falls Sie eine Montage an einen anderen
Wandtyp planen, beraten Sie sich mit einem Sachverstandigen.

Gerat niemals installieren oder benutzen, falls es Anzeichen einer Beschadigung aufweist.

Die Kanten dieses Gerates konnen im Falle einer unsachgemaBen Handhabung zur Verletzung von
Personen fiihren.

Dieses Gerat darf nicht von kleinen Kindern oder unaufgeklarten Personen bedient oder montiert werden,
sofern diese nicht unter Aufsicht einer verantwortlichen Person stehen, die fiir Ihre Sicherheit bei der
Bedienung oder Montage sorgt. Kinder sollten beaufsichtigt werden, um sicherzugehen, dass sie in das
Gerat nicht eingreifen. Erlauben Sie Kindern nicht, sich auf das Gerat aufzuhdngen oder mit diesem zu
manipulieren. Anderenfalls konnte es zu einem schweren Unfall kommen. Stecken Sie niemals lhre Finger
oder sonstige Gegenstande in den Geratemechanismus. Es kdnnte zu einer Verletzung von Personen oder
Vermdgensschaden kommen.

DasProduktenthaltkleineTeile, die eingeatmet oderverschluckt werden kénnten, sodass Erstickungsgefahr
droht. Diese Teile sollten auBBer Reichweite von Kindern gehalten werden!

Bemerkung: Technische Angaben und Design konnen aufgrund der Verbesserung des Produktes ohne
vorherige Mitteilung geandert werden.

VERZEICHNIS DER MITGELIEFERTEN TEILE

Wandhalterung-Korper Schraube M8x16 M Unterlegscheibe M6/M8
[E1 Konsole (linke und rechte) [El Sicherungsscheibe M4 M Holzschraube M8x90
Sicherheitsstange B sicherungsscheibe M5 [@ unterlegscheibe unter
3] Schraube M4x12 Sicherungsscheibe M6 Holzschraube

IH schraube M5x12 Sicherungsscheibe M8 & Diibel M10x80

@ Schraube M6x12 Unterlegscheibe M4/M5

INSTALLATION

é Diese TV-Wandhalterung muss gut an einer vertikalen Wand befestigt werden. Sollte

diese Wandhalterung nicht gut befestigt werden, konnte sie herunterfallen und zu
Verletzungen oder Schéden fiihren.

Befestigung der Wandhalterung an einer Wand aus Vollziegeln oder einer Beton-
und Paneelwand

Markieren Sie an der Wand 3 Montagedffnungen (links, in der Mitte und rechts), an denen Sie die
Wandhalterung befestigen méchten. Korper AN als Schablone (Abb. 1). Benutzen Sie eine Wasserwaage um
sicherzugehen, dass die Offnungen waagerecht sind. Bohren Sie mit einem Mauerbohrer (10 mm) mindestens
9 cm tiefe Bohrlocher. Setzen Sie in jedes Bohrloch einen Diibel [&. Vergewissern Sie sich, dass der Diibel véllig
eingeschoben und mit dem Rand der Wand eingeebnet wurde (Abb. 2). Kérper der Wandhalterung an der
Wand mit Hilfe von drei Holzschrauben [§] und Unterlegscheiben [8] gemaR Abb. 3 befestigen.

14 - DE



Ausgleichen der Wandhalterung

NachderInstallation derWandhalterung kénnen Sie die waagerechte Position derTV-Platte jederzeitausbessern.
Holzschrauben an der Platte, die zur Befestigung des Fernsehers dient, mit einem Kreuzschlitzschraubendreher
I6sen und Wasserwaage benutzen, um die Platte horizontal auszugleichen (Abb. 4). Holzschrauben nach dem
Ausgleichen erneut nachziehen (nicht allzu viel Kraft austiben).

Bemerkung: Falls der Fernseher nach der Installation an der Wandhalterung nicht vollig horizontal
ausgeglichen wurde, nehmen Sie diesen von der Wandhalterung ab (Punkte gemaf Bilder 6 und 7 in verkehrter
Reihenfolge durchfiihren) und wiederholen den Ausgleichprozess. AnschlieBend konnen Sie den Fernseher
erneut installieren.

Montage der Konsolen an den Fernseher

Fernseher mit flacher Hinterwand (Abb. 5)

Bestimmen Sie die Schrauben, die zur Montage an den Fernseher geeignet sind ([B)/[E/I@/[€)): versuchen
Sie diese mit der Hand in die Offnungen auf der Riickseite des Fernsehers einzuschrauben. Spiiren Sie einen
Widerstand, horen Sie sofort zu schrauben auf! Sobald Sie die Schraube mit dem passenden Gewinde finden,
gehen Sie gemaB Zeichnung 5 vor. Passende Sicherungsscheibe ([E]/Hl/Ml/Id) und Unterlegscheibe (IN/M)
auf die Schraube aufsetzen. AnschlieBend Schraube in die Konsole [2] und in den Fernseher einschrauben.
Vergewissern Sie sich, dass die Konsolen senkrecht befestigt wurden. Die Konsolen stehen parallel gegentiber
und die Stellschrauben zielen zur AuBenkante des Fernsehers.

Befestigung des Fernsehers an der Wandhalterung und Fixierung durch

Sicherheitsschrauben

Warnung: Bei der Manipulation mit einigen Fernsehern kénnte eine zweite Person benétigt werden! Der
Hersteller haftet nicht fiir Verletzungen oder Vermégensschaden infolge einer unsachgemafBen
Manipulation!

Zunachst die an den Fernseher befestigten Konsolen (E]) an der oberen Kante der Wandhalterung
einhaken und anschlieBend unteren Teil der Konsolen zum unteren Teil der Wandhalterung zuklappen
(Abb. 6). Sicherheitsstange ([8) in die Wandhalterung einschieben und gemaB Abb. 7 befestigen.

Wir gratulieren Ihnen, die Installation wurde beendet. Wir wiinschen Ihnen angenehme Erlebnisse mit einem
Fernseher, der an der Wandhalterung befestigt wurde.

HINWEISE UND INFORMATIONEN BZGL. VERPACKUNGSENTSORGUNG
Das Verpackungsmaterial an einem seitens der Gemeinde bestimmten Abfallentsorgungsort entsorgen.

ENTSORGUNG NACH ABLAUF DER LEBENSDAUER
Gerat nach Ablauf der Lebensdauer an einen geeigneten Abfallentsorgungsort (Festabfall) entsorgen

Das Produkt erfiillt alle Bestimmungen der anwendbaren EU-Richtlinien.

| an
P XYY §

15-DE



IT - ISTRUZIONI GENERALI DI MONTAGGIO

INFORMAZIONI IMPORTANTI SULLA SICUREZZA

Controllare il contenuto del pacchetto con I'elenco delle parti a pagina 2 e assicurarsi che tutte le parti
siano in ordine. Non utilizzare parti danneggiate o difettose.

Prima di installare questo apparecchio, leggere tutte le istruzioni. Se non si € sicuri su qualsiasi parte del
processo di installazione, chiedere I'aiuto di un tecnico professionista.

Quando si serrano le viti, fare attenzione a evitare di spanare il filetto.

Non installare su un muro umido o danneggiato in altro modo. Il materiale di montaggio fornito nel
pacchetto e progettato per il montaggio su un muro di mattoni e cemento. Per installazione su pareti
costituite da altri materiali consultare un professionista.

Non installare o utilizzare questo prodotto se ci sono segni di danni.

| bordi dell'apparecchiatura possono provocare lesioni se vengono maneggiate in modo improprio.
Questo dispositivo non & progettato per essere montato o manipolato da bambini piccoli o persone
che non siano state specificamente istruite, a meno che non siano sotto la supervisione di una persona
responsabile che garantisca la sicurezza durante l'installazione o la manutenzione. | bambini devono
essere sorvegliati per assicurarsi che non interferiscano con I'apparecchiatura. Non permettere ai bambini
di appendere l'apparecchiatura o gestirla in altro modo. In caso contrario, vi € il pericolo di gravi lesioni.
Non inserire mai le dita o altri oggetti nel meccanismo dell’apparecchiatura. Cio potrebbe causare lesioni
personali o danni materiali.

Il prodotto contiene piccole parti che possono costituire pericolo di soffocamento se inalate o ingerite.
Mantenere queste parti fuori dalla portata dei bambini!

Nota: Specifiche e design sono soggetti a modifica per miglioramento senza preavviso.

ELENCO DELLE PARTI FORNITE

Corpo del supporto Vite M8 X 16 M Rondella M6/M8

B staffa (sinistra e destra) @ Rondella di bloccaggio M4 M vite M8 x 90

Barra di sicurezza Il Rondella di bloccaggio M5 [®] Rondella sotto la vite
3] vite M4 x 12 Rondella di bloccaggio M6 & Tassello ad espansione
3 viteM5x 12 Rondella di bloccaggio M8 M10 x 80

Vite M6 x 12 Rondella M4/M5

INSTALLAZIONE

é Questo supporto TVG dev’essere fissato saldamente a una parete verticale. Se non

saldamente installato, potrebbe cadere e causare lesioni o danni.

Installazione del supporto su parete di mattoni pieni o parete di cemento o pannello
Contrassegnare la posizione dei 3 fori sulla parete (a sinistra, in centro e a destra) per fissare il corpo del
supporto. Utilizzare il corpo & come modello (Fig. 1). Usare una bolla ad alcol per assicurarsi che i fori siano
orizzontali. Utilizzare una punta per muratura (10 mm) per pre-forare almeno 9 cm di profondita e inserire
tasselli in plastica in ogni foro [&. Controllare che i tasselli in plastica siano completamente inseriti e a livello
con il muro. (Fig. 2). Fissare il corpo del supporto alla parete con quattro viti [¥] e le rondelle [8), come mostrato
in Fig. 3.

Mettere in bolla il supporto

Dopo l'installazione del supporto a parete, € possibile regolare in seguito la posizione orizzontale della piastra
per montare la TV. Allentare le viti della piastra di montaggio TV utilizzando il cacciavite Phillips e utilizzare
la bolla ad alcol per allineare la piastra orizzontalmente (Fig. 4). Stringere le viti dopo aver messo in bolla la
piastra (non usare forza eccessiva).

16-1T



Nota: Se la TV non & completamente orizzontale dopo l'installazione sul supporto, rimuoverla dal supporto
(eseguire i punti delle Fig. 6 e 7 in ordine inverso), ripetere il processo di messa in bolla e poi reinstallare il
televisore.

Montaggio delle staffe sul televisore

TV con parete posteriore piatta (Fig. 5)

In primo luogo trovare le viti adatte per il montaggio della TV ([B)/IE/E&/[€)): cercare di avvitarle manualmente
nei fori sul retro della TV. Se si avverte resistenza, smettere di avvitare immediatamente! Una volta trovata
la vite con il filetto corretto, procedere secondo il disegno 5. Inserire la rondella di bloccaggio corrispondente
sulla vite (IEl/EN/EN/IQ), 1a rondella (IM/[Y) e quindi avvitare la vite sulla staffa [E] e quindi sullaTV. Controllare
che le staffe siano fissate verticalmente. Esse sono reciprocamente parallele e i bulloni di bloccaggio sono
rivolti verso il bordo esterno della TV.

Montaggio della TV alla staffa e fissaggio con i bulloni di sicurezza
Avvertenza: Maneggiare alcuni apparecchi TV richiede l'aiuto di un‘altra persona. Il produttore non
& responsabile per lesioni o danni materiali causati da gestione impropria!

In primo luogo, agganciare la staffa applicata alla TV (I2]) sul bordo superiore del corpo del supporto I, poi
spingere la parte inferiore delle staffe verso la parte inferiore del supporto. (Fig. 6). Quindi inserire la barra di
sicurezza nel corpo del supporto ([8) e allinearla secondo lo schema in Fig. 7.

Congratulazione, l'installazione e cosi eseguita. Vi auguriamo di guardare piacevolmente la TV montata sul
supporto a parete.

ISTRUZIONI E INFORMAZIONI RELATIVE ALLO SMALTIMENTO DEI MATERIALI DI IMBALLAGGIO USATI
Portare i materiali di imballaggio usati allo smaltimento rifiuti urbani.

SMALTIMENTO DEL PRODOTTO DOPO LA FINE DELLA DURATA
Smaltire il dispositivo dopo la fine della sua durata nel luogo comunale designato per i rifiuti solidi

Questo prodotto soddisfa tutti i requisiti normativi dell’'lUnione Europea ad esso applicabili.

L an
L!n

17 -1T



ES - INSTRUCCIONES GENERALES DE MONTAJE

INFORMACION IMPORTANTE DE SEGURIDAD

Revise el contenido del paquete en la lista de piezas de la pagina 2 y asegurese de que estén todas las
partes en orden. No use piezas dafiadas ni rotas.

Lea todas las instrucciones antes de instalar el equipo. Si no esta seguro acerca de alguna parte del proceso
de instalacion, solicite ayuda a un instalador profesional.

Cuando ajuste los tornillos, tenga cuidado de evitar forzar la rosca.

No lo instale sobre una pared humeda ni dafnada. El material del montaje provisto en el embalaje esta
destinado para ser montado sobre una pared de ladrillos y hormigdn. Para la instalacion sobre paredes
construidas con otros materiales, consulte con un profesional.

Nunca instale ni use este producto si presenta signos de daios.

Los bordes del equipo pueden causar lesiones si son manipulados en forma inapropiada.

Este dispositivo no esta destinado para ser montado ni manipulado por nifios pequefos ni por personas
que no hayan recibidos instrucciones especificas a menos que sean supervisados por una persona
responsable que garantice su seguridad durante la manipulaciéon o instalacion. Los nifios deben ser
supervisados para garantizar que no interfieran con el equipo. No permita que los nifios se cuelguen
del equipo ni que lo manipulen. De lo contrario, corren riesgo de sufrir una lesién grave. Nunca inserte
los dedos ni otros objetos en los mecanismos del equipo. Podria causar lesiones personales o dafio a la
propiedad.

El producto contiene piezas pequefas que pueden representar un riesgo de ahogo si son inhaladas
o ingeridas. jMantenga estas piezas fuera del alcance de los nifos!

Nota: Las especificaciones y el disefio estan sujetos a cambios por mejoras sin previo aviso.

LISTA DE PIEZAS PROVISTAS

Cuerpo del montaje Tornillos M8x16 ¥ Arandela M6/M8

IEl soportes (izquierday derecha) [E] Arandela de seguridad M4 M Tornillos M8x90

Barra de seguridad Il Arandela de seguridad M5 [@] Arandela bajo el tornillo

3] Tornillos M4x12 Arandela de seguridad M6 IE Tapones de expansion M10x80
I3 Tornillos M5x12 Arandela de seguridad M8

Tornillos M6x12 Arandela M4/M5

INSTALACION

é Este montaje para televisor debe ser colocado en forma firme en una pared vertical. Si

no esta instalado en forma firme, podria caerse y causar lesiones o dafo.

Instalacion del montaje sobre una pared de ladrillos sélidos o una pared o panel
de hormigén

Marque la posicion de 3 orificios en la pared (a la izquierda en el medio y a la derecha) para fijar el cuerpo del
soporte. Use el cuerpo a modo de plantilla (Fig. 1). Use un nivel con burbuja de aire para asegurarse de
que los orificios estén en posicion horizontal. Con un taladro de mamposteria (10 mm) taladre previamente
orificios de al menos 9 cm de profundidad e inserte un tarugo de plastico en cada orificio [&. Revise que el
tarugo pléstico esté completamente insertado y al ras con la pared. (Fig. 2). Fije el cuerpo del soporte en la
pared usando tres tornillos [l y arandelas [8], como se muestra en la Fig. 3.

Nivelacion del montaje
Después de instalar el montaje de pared usted podra ajustar la posicion horizontal de la placa para montar el
televisor. Afloje los tornillos en la placa de montaje del televisor usando el destornillador Phillips y use el nivel

18 -ES



de burbuja de agua para alinear la placa en posicion horizontal (Fig. 4). Ajuste los tornillos después de nivelar
la placa (no use fuerza excesiva).

Nota: Si el televisor no estd totalmente horizontal luego de la instalacion sobre el montaje, sdquelo del
montaje (siga los pasos de las imagenes 6 y 7 en sentido inverso), repita el proceso de nivelacion y luego
vuelva a instalar el televisor.

Montaje de los soportes al televisor

Televisor con pared posterior plana (Fig. 5)

Primero busque los tornillos adecuados para montar el televisor (BVEA/IA/[Q): intente atornillarlos
manualmente en los orificios de la parte trasera del televisor. {Si siente resistencia deje de atornillar de
inmediato! Una vez que encuentre el tornillo con la rosca correcta proceda de acuerdo con el diagrama 5.
Inserte la arandela de seguridad correspondiente en el tornillo (E/I/AVIAQ), 1a arandela (IN/M) y luego
atornille el tornillo al soporte [E] y luego al televisor. Controle que los soportes estén ajustados en forma
vertical. Son mutuamente paralelos y los pernos de fijacién estan enfrentando hacia el borde exterior del
televisor.

Colocacion del televisor en el soporte y fijacién con pernos de seguridad

Advertencia: La manipulacién de algunos aparatos de televisién requiere de la ayuda de otra persona. jEl
fabricante no es responsable por lesiones o dafos a la propiedad causados por la manipulacién
inapropiada!

Primero, enganche las abrazaderas adjuntas al televisor ([E]) sobre el borde superior del cuerpo del soporte
I, luego empuije la parte inferior de las abrazaderas en la parte inferior del cuerpo del soporte. (Fig. 6). Luego
inserte la barra de seguridad en el cuerpo del soporte ([8) y alinee de acuerdo con el diagrama en la Fig. 7.

Felicitaciones, ha terminado la instalacion. Le deseamos una experiencia placentera mientras mira un televisor
colocado en el montaje de pared.

INSTRUCCIONES E INFORMACION CON RESPECTO A COMO DESECHAR EL EMPAQUE USADO
Lleve el material de empaque usado a un sitio municipal para eliminacion de desechos.

ELIMINACION DEL PRODUCTO LUEGO DE FINALIZADA SU VIDA UTIL
Luego de finalizada su vida util, elimine el equipo en un lugar designado por la municipalidad para desechos
solidos.

Este producto cumple con todos los requisitos basicos de las directivas de la UE que aplican al mismo.

vy

®e

19-ES



FR - INSTRUCTIONS GENERALES DE MONTAGE

INFORMATIONS DE SECURITE IMPORTANTES

Vérifiez le contenu de I'emballage selon la liste des piéces en page 2 et assurez-vous que toutes les pieces
sont en bon état. N'utilisez pas de piéces endommagées ou défaillantes.

Avant l'installation du support, lisez attentivement toutes les instructions. Au moindre doute sur n‘importe
quelle partie du processus d‘installation, demandez I'aide d’un technicien professionnel.

En serrant les vis, faites attention a ne pas abimer le filetage.

N’installez pas sur des murs humides ou endommagés. Le matériel de fixation fourni dans I'emballage est
destiné au montage sur les murs en briques pleines ou en béton. Demandez conseil a un professionnel
pour un montage sur des murs en matériaux différents.

Ninstallez et n’utilisez jamais ce support si vous y décelez des signes dendommagement.

Les arétes de ce support peuvent entrainer des blessures en cas de manipulation non professionnelle.

Ce support n'est pas destiné a étre manipulé ou monté par de petits enfants ou par des personnes non
familiarisées, si elles ne sont pas surveillées par des personnes responsables, garantes de leur sécurité
lors de la manipulation ou du montage de I'équipement. Les enfants doivent étre sous surveillance pour
éviter qu'ils ne manipulent I'équipement. Ne permettez pas aux enfants de s'accrocher a I'équipement, ou
autre. Un accident grave pourrait sinon survenir. Ne mettez jamais les doigts ou d’autres objets dans le
mécanisme de I'équipement. Il existe un danger de blessures ou de dégats matériels.

Le produit contient de petits éléments représentant un risque d'‘étouffement en cas d'inspiration ou
d’ingestion. Gardez ces composants hors de portée des enfants !

Note : les données techniques et la conception peuvent changer sans avis préalable du fait de I'amélioration
du produit.

LISTE DES ELEMENTS FOURNIS

Corps du support Vis M8x16 M Rondelle M6/M8

Bl Console (gauche et droite) [El Rondelle de sécurité M4 M Vis de fixation M8x90

Barre de sécurité Il Rondelle de sécurité M5 [] Rondelle sous vis de fixation
3] vis M4x12 Rondelle de sécurité M6 & Cheville M10x80

3 vis M5x12 Rondelle de sécurité M8

Vis M6x12 Rondelle M4/M5

INSTALLATION

é CesupportdeTV doit étre fixé de maniére siire a un mur vertical. S'il n’est pas solidement

fixé, il risque de tomber et d’entrainer des blessures ou des dégats.

Fixation du support sur un mur en briques pleines, en béton ou en panneaux
Marquez sur le mur la position des 3 orifices (gauche, centre, droite) de fixation du corps du support. Utilisez
le corps &Y comme référence (Fig. 1). Utilisez le niveau a bulle pour vérifier que les orifices sont horizontaux.
Percez des trous d’au moins 9 cm de profondeur avec un foret a béton (10 mm) et insérez une cheville I dans
chaque trou. Vérifiez que la cheville est complétement insérée et au niveau de la surface du mur (Fig. 2). Fixez
le corps du support au mur a l'aide des trois vis de fixation [¥] et des rondelles [8], comme représenté sur la
Fig. 3.

Positionnement du support

Apres l'installation du support sur le mur, vous pouvez encore corriger la position horizontale de la plaque
de fixation du téléviseur. Desserrez les vis de fixation sur la plaque de fixation du téléviseur avec un tournevis
cruciforme, puis utilisez le niveau a bulle pour ajuster la plaque en position horizontale (Fig. 4). Une fois ceci
fait, resserrez les vis de fixation (sans trop forcer).

20-FR



Note :si le téléviseur n'est pas parfaitement droit apres l'installation sur le support, retirez-le du support (suivez
les points des schémas 6 et 7 en sens inverse), recommencez le processus de positionnement, puis réinstallez
le téléviseur.

Montage des consoles sur le téléviseur

Téléviseur a fond plat (Fig. 5)

Choisissez d'abord les vis adaptées au montage sur le téléviseur ([B)/[H/IA/[€)) : essayez de les visser a la
main dans les orifices situés a 'arriére du téléviseur. Arrétez immédiatement si vous sentez une résistance !
Quand vous avez trouvé une vis avec le filetage qui convient, procédez selon le schéma 5. Placez sur la vis la
rondelle de sécurité correspondante ([El/Il/EN/IQ). 1a rondelle (IM/[M) puis vissez la vis dans la console
2] et enfin dans le téléviseur. Vérifiez que les consoles sont fixées verticalement. Elles sont paralléles entre elles
et les vis de blocage sont orientées vers l'aréte externe de la TV.

Fixation du téléviseur sur le support et blocage avec les vis de sécurité

Avertissement :la manipulation avec certains téléviseurs requiert I'aide d'une seconde personne! Le
constructeur ne peut pas étre tenu responsable des blessures ou dommages matériels causés
par une manipulation inadéquate !

Accrochez d'abord les consoles fixées a la TV ([E) sur I'aréte supérieure du corps du support [, puis rabattez
la partie inférieure des consoles vers la partie inférieure du corps du support (Fig. 6). Insérez ensuite la barre de
sécurité ([8) dans le corps du support et mettez-la droite selon le schéma Fig. 7.

Félicitations, I'installation est terminée. Nous vous souhaitons beaucoup de plaisir a regarder la télévision fixée
au support mural.

INSTRUCTIONS ET INFORMATIONS SUR LE TRAITEMENT DE LEMBALLAGE USAGE
Les matériaux d'emballage usagés doivent étre déposés dans le lieu désigné par la commune pour la décharge
des déchets.

LIQUIDATION DU PRODUIT EN FIN DE VIE
Remettez I'équipement en fin de vie au point de collecte prévu pour la liquidation des déchets solides.

Ce produit est conforme a l'ensemble des exigences de base des directives de I'Union européenne qui s'y
rapportent.

vy

®e

21-FR



NL - ALGEMENE AANWHZINGEN VOOR MONTAGE

ALGEMENE VEILIGHEIDSINFORMATIE

Controleer de inhoud van de verpakking volgens de onderdelenlijst op bladzijde 2 en zorg ervoor dat alle
onderdelen in orde zijn. Gebruik geen beschadigde of defecte onderdelen.

Lees véor installatie van het apparaat alle aanwijzingen goed door. Vraag, als u onzekerheid hebt over een
bepaald deel van het installatieproces, om hulp van een professionele technicus.

Let er op dat u bij het aandraaien van de schroeven vastdraaien vermijdt.

Niet installeren aan natte of anderszins beschadigde muren. Het in de verpakking meegeleverde
montagemateriaal is bestemd voor montage aan een muur van bakstenen en beton. Raadpleeg een
deskundige in het geval van montage aan muren van andere materialen.

Installeer en gebruik dit product nooit als het tekenen van beschadiging vertoont.

De randen van dit apparaat kunnen bij ondeskundig gebruik ernstig letsel veroorzaken.

Dit apparaat is niet ontworpen voor bediening of montage door kleine kinderen, noch door
ongeinformeerde personen, tenzij ze onder toezicht staan van verantwoordelijke personen die de
veiligheid garanderen tijdens gebruik of montage van het apparaat. Kinderen moeten onder toezicht
staan zodat ze niet met het apparaat in aanraking komen. Laat kinderen niet aan het apparaat hangen
of anderszins handelingen met het apparaat verrichten. In het omgekeerde geval kan ernstig letsel het
gevolg zijn. Steek nooit uw vingers of andere voorwerpen in het mechanisme van het apparaat. Dit kan
persoonlijk letsel of materiéle schade veroorzaken.

Het product bevat kleine onderdelen die bij inademing of inslikken verstikkingsgevaar opleveren. Houd
deze onderdelen buiten het bereik van kinderen!

Opmerking: Technische gegevens en het design kunnen zonder voorafgaande kennisgeving worden
gewijzigd om verbeterd te worden.

LIJST VAN GELEVERDE ONDERDELEN

Houderbehuizing Schroef M6x12 Ring M4/M5

Bl Consoles (linker- en Schroef M8x16 M Ring M6/M8
rechterconsole) [El Grendelplaatje M4 M Houtschroef M8x90

Veiligheidsstang Il Grendelplaatje M5 [@ Ring onder houtschroef

] Schroef M4x12 Grendelplaatje M6 I PlugM10x80

I3 Schroef M5x12 Grendelplaatje M6

INSTALLATIE

é Deze TV-houder moet stevig worden bevestigd aan een verticale wand. Als hij niet

stevig wordt bevestigd, kan hij vallen en letsel of schade veroorzaken.

Montage van de consoles aan een muur van massieve baksteen of beton, of aan

een paneelmuur

Markeer op de muur de positie van 3 gaten (links, in het midden en rechts) voor bevestigen van de
houderbehuizing. Gebruik het lichaam als matrijs (Fig. 1). Overtuig u er met de waterpas van, dat de
openingen horizontaal zijn. Boor met een steenboor (10 mm) boorgaten van ten minste 9 cm diep en plaats
in elk gat een plug [@. Zorg ervoor dat de plug volledig in de muur is geplaatst en gelijk is met de rand van de
muur (Fig. 2). Bevestig de houderbehuizing aan de muur met vier schroeven [¥] en ringen [8), zoals getoond
wordt op Fig. 3.

Nivellering van de houder

Na montage van de houder aan de muur kunt u de horizontale positie van de plaat voor bevestiging van de
TV aanpassen. Draai op de plaats voor bevestiging van de televisie met een kruisschroevendraaier en een

22 -NL



waterpas de plaat in horizontale stand. (Fig. 4). Draai na nivellering de schroeven weer aan (gebruik geen
bovenmatig veel kracht).

Opmerking: Als de TV na montage op de houder niet volledig horizontaal staat, neem hem dan uit de houder
(voer alle punten uit van de afbeelding 6 en 7 in omgekeerde volgorde), herhaal het proces van nivellering en
plaats de TV vervolgens opnieuw.

Montage van de consoles aan de televisie

Televisie met vlakke achterwand (Fig. 5)

Pak eerst de schroeven die geschikt zijn voor montage aan de televisie /E/E/E): probeer ze met de
hand in de gaten aan de achterzijde van de televisie te schroeven. Stop met draaien als u weerstand voelt!
Zodra u de juiste schroefdraad gevonden hebt, gaat u te werk volgens de tekening 5. Plaats op de schroef het
passende vergrendelplaatje ([El/Hl/E)/IQ), de ring (IM/[M) en draai vervolgens de schroef in de console
[E] en uiteindelijk in de televisie. Zorg ervoor dat de consoles verticaal gemonteerd zijn. Ze zijn onderling
evenwijdig, en de borgschroeven zijn naar de buitenste rand van de TV gericht.

Bevestiging van de televisie aan de muurhouder en vergrendeling met
veiligheidsschroeven

Waarschuwing: Manipulatie met sommige televisies vereist de assistentie van een andere persoon! De
fabrikant is niet aansprakelijk voor letsel of schade aan eigendommen, veroorzaakt door
ondeskundige manipulatie!

Haak eerst de consoles die aan de televisie bevestigd zijn ([E)) achter de bovenrand van het de houderbehuizing
I, klap vervolgens het onderste gedeelte tegen het onderste gedeelte van de houder (Fig. 6). Plaats daarna
de veiligheidsstang ([8) in de houderbehuizing en balanceer hem uit volgens de schets op Fig. 7.

Gefeliciteerd, de installatie is hiermee voltooid. Wij wensen u een prettige ervaring bij het kijken naar de
televisie die aan de muurhouder is bevestigd.

AANWUZINGEN EN INFORMATIE OVER VERWERKING VAN DE GEBRUIKTE VERPAKKING
Geef het gebruikte verpakkingsmateriaal af bij een door de gemeente aangewezen afvalopslagplaats.

VERNIETIGING VAN HET PRODUCT NA AFLOOP VAN DE LEVENSDUUR
Geef het product na afloop van de levensduur af aan een plaats die door de gemeente aangewezen is voor
vernietiging van het vaste afval

Dit product voldoet aan de fundamentele eisen van EU-richtlijnen die erop van toepassing zijn.

| an
P XYY §

23-NL



R BLLUME MHCTPYKLU N MO MOHTAXY

BAXKHAA UHOOPMALUA NO TEXHUKE BE3OMNACHOCTU

MpoBepbTe copepKMMoe YMakoBKM COTNACHO CMUCKY COCTAaBHbIX YacTel Ha cTpaHuue 2 n ybegnTechb
B TOM, UTO BCE COCTaBHble YacTW MCMpaBHbl. MMoBpeXxaeHHble 1y 6pakoBaHHblIE COCTaBHble YacTy He
ncnonb3ynre.

Mepep yCcTaHOBKOW YCTPOMCTBA BHUMATENbHO NMPOUYMUTaTE BCe UHCTPYKUMK. B TOM cnyyae, ecnu Bbl He
yBepeHbl B KAKOM-NIMO0 acneKkTe MOHTaXa, 06paTuTeCh 3a MOMOLLbIO K TEXHUYECKOMY CeLnanuncTy.

Mpw 3aTArnBaHUy 60NTOB OyfbTe OCTOPOXHbI, YTOObI He CopBaTb pe3boby.

He ycTaHaBnvBaiTe Ha BaXHble WM WHbIM 0OPa30OM MOBpPEXAEHHble CTeHbl. KpenexHblin MmaTtepuan,
nocTaBfAeMblil B yNakoBKe, MpeAHa3HauyeH AnA MOHTa)Xa Ha CTeHbl U3 MOJIHOTENIOro KMpnuya 1 6eToHa.
B cnyuyae MoOHTa)a Ha CTeHbl U3 ApYyrX MaTepranoB NPOKOHCYILTUPYNTECH CO CMELNannCcToM.

He ycTaHaBnuBaiTe ycTPOMCTBO U He NOMb3yNTeCh UM, €CNT UMEIOTCA NPU3HAKMN ero NoBpeXaeHUs.

Kpas ycTpoiicta npu HenpodeccroHanbHOM 06paLLeHnn MOryT NPUBECTY K TPaBMaM.

HacToslee ycTpOWCTBO He npefHa3HauyeHO [AnA  OOCNYKMBAaHUA U  MOHTa)ka AeTbMU WU
HEeNoAroTOBMIEHHbIMUA JINLIAMM, €C/IN OHWU He HaXOAATCA Nof NMPUCMOTPOM JUL, OTBETCTBEHHbIX 3a
6e30MacHOCTb OBCNYXKMBAHMA N MOHTaXa YCTPONCTBA. [leTn [OMKHbI HAXOAUTLCA MO MPUCMOTPOM AJiA
npefoTBpaLLeHnA BMellaTeNnbCcTBa B yCTPONCTBO. He paspelualite feTAM BUCETb HA YCTPOWCTBE UM KaKM-
nn6o ApyruM o6pasom UM MaHWMyIMpPOBaTb. B MPOTUBHOM Cilyyae 3TO MOXET NPUBECTU K MOSTyYeHUto
cepbe3HON TpaBMbl. HUKorga He BCTaBnANTe nasblibl 1 MOCTOPOHHME NpeaMeTbl B MeXaHN3M YCTPOWCTBa.
OTO MOXET NPUBECTY K TPaBMaM Un MaTepuanbHomy yuiepby.

M3pgenne cogepxnT Mesikrne COCTaBHbIE YacTy, BAbIXaHME UV MPOrfaTbiBaHe KOTOPbIX MOXET NPUBECTH
K yAyLweHuto. XpaHuTe 3T COCTaBHble YacTu B HEJOCTYNHOM AnAa aeten mecte!

MpumeuaHue: B pesynbrate NpoLecca yCOBEPLIEHCTBOBAHWA U3AeNna TeXHNYecKre napameTpbl 1 Au3aiH
MOTYT 6bITb M3MeHeHbI 63 NPeABapUTENIbHOMO YBEAOMIIEHNS.

CMNCOK NOCTABJIAEMbIX COCTABHbIX YACTEN

O]m]>

OCHOBaHVe KpOHLUTElHa Bont M6x12 LLan6a M4/M5
KoHconb (neBas 1 npasas) Bont M8x16 M Wai6a M6/M8
MpepgoxpaHnTenbHbIN [H] MpepoxpaHuTenbHas wariba M4 N] Lypyn M8x90
CTepeHb Il NpepoxpanntensHas waitba M5 [8] LWai6a nog wypyn
bont M4x12 MpepoxpaHuTenbHas Wwainba M6 & Lio6ens M10x80
Bbont M5x12 . MpepnoxpaHuTenbHas Wwarba M8

YCTAHOBKA

ii KpoHwTellH gna tenesmsopa AoMKeH 6bITb HafileXXHO 3aKpensieH Ha BepTUKanbHON

cTeHe. B cnyvyae HenpoyHOI YCTAaHOBKM OH MOXKET ynacTb 1 NpUBECTN K TpaBMe unn
MaTepuanbHomy yuiep6y.

3aernneHV|e Kpoul.ureﬁma Ha CTeHe U3 NOJIHOTEeNoro Knupnn4da, Ha 6eTOHHON Unn
naHeNbHOWM CTeHax

0O603HaubTe Ha CTeHe MOJNoXeHMe 3 OTBepCTUi (CN1eBa, MocepeamHe U cnpaga) Ans KpenneHns oCHOBaHUA
KpoHwTeinHa. OcHoBaHne 1cnonb3ynTe B Kayectse wabnoHa (Puc. 1). C nomolbio BaTepnaca ybeanTecb
B TOM, YTO OTBEPCTUA PACMONIOXKEHbI FOPM30HTaNbHO. C MOMOLLbIO cBepsa Mo Knagke (10 Mm) npeaBapuTenbHO
NpocBepUTe OTBEPCTUA MyGIHON He MeHee 9 CM 1 B Kax/0e oTeepcTue BetasbTe Aoens [E. Mposepsbre,
MOJIHOCTbIO NN BOLLEN Alo6enb, OH He AOSIXKEH BbICTYNaTb 3a Kpali MOBEPXHOCTU cTeHbl (Puc. 2). OcHoBaHue
KPOHLUTelHa 3akpenuTe Ha cTeHe ¢ nomolybio Tpex wypynos [N v waii6 [8] Tak, Kak 370 U306pakeHo Ha
Puc. 3.

24-RU



BbipaBHMBaHNe KpoHLWITENHa

Mocne ycTaHOBKU KPOHLUTEHA Ha CTEHE MOXHO [JOMOSHUTENIbHO UCMPaBUTb FOPU3OHTaNIbHOE MOJIOXKEHME
naHenu KpenneHua TeneBusopa. Ha maHenu KpenneHusa Tenesusopa ocnabbTe LWypynbl NpW MOMOLLM
KpecToobpa3HoI OTBEPTKM 1 C NMOMOLLbIO BaTepraca NpoBeAunTe ropusoHTanbHOe BbipaBHUBaHWE NaHenu
(Puc. 4). Mocne BbipaBHMBaHUA CHOBa NOATAHUTE WYPYTbl (He NpUKNagbiBaiiTe YpeamepHoe ycunue).
MpumeyaHme: Ecnvi nocne ycTaHOBKM Ha KPOHLUTENH TENEBK30P He HaXOANTCA B FOPV30HTaSIbHOM MOSIOXKEHNN,
CHUMWTE €ro C KPOHLUTeHa (BbIMOMHMTE AeNCTBUA COMNAacHO PUCYHKaM 6 1 7 B 06paTHOM NopAzKe), ToBTopuTe
npoLecc BbipaBHUBAHMA 1 CHOBA YCTaHOBUTE TENIEBU30P.

MpuKpenneHne KOHCoNe K TeneBn3opy

TeneBu3op c nnockon 3agHen cteHKom (Puc. 5)

CHavana Hangute nopxofAwve ANA MOHTaXKa TeneBmsopa OONTbI (DU ENFNUGH nonpobyite pykomn
BBVHTUTb UX B OTBEPCTUS B 3afHeil YacTu TenesBusopa. Ecnm nouyBcTBYeTe conpoTuBieHMe, Cpasy xKe
npekKpaTuTe BBUHYMBaHMe! Kak ToNbKO Bbl HaliaeTe 6ONT C HYKHOW pe3bboit, AeNCTBYITE COrMacHO PUCYHKY
5. Ha 60onT HacaguTe cootseTcTByloUlylo NpenoxparuTenshyio waiiby ([El/Hl/EL/IQ), wainey (IM/[M), notom
npueuHTUTe 60T K KoHconu [E] v, HakoHew, k TeneBusopy. MpoBepbTe, 3aKPenneHb! NN KOHCONN BEPTUKALHO.
OHW pacronoXKeHbl NapannenbHO ApPYr APYry, a appeTvpyiowme 60iTbl HampaB/eHbl K BHELIHEMY Kparo
Tenesmsopa.

KpenneHne TeneBm3opa K KpOHWTeNHYy n ¢uKcaumsa npeaoxpaHUTeNbHbIMM

6ontamn

Mpepynpexaenne: O6palleHrie C HEKOTOPbIMUM TeNleB13opamu TpebyeT NPUCYTCTBUA eLle OJHOro YesioBekKa!
Mpou3BoanTenb He HeceT OTBETCTBEHHOCTb 3a TPaBMbl M MaTepuanbHbI yliepo,
NPUYMHeHHble BCIEACTBME HEMPaBUIbHOIO obpalleHus!

CHauana 3aLenuTe KOHconu, npukpenneHHsble K Tenesusopy ([E), 3a BepxHuii kpait ocHosanua KpoHwTeliHa

, 3aTeM HVXKHIOK YaCTb KOHCOMEN MPUXKMUTE K H/XKHEN YacT OCHOBaHMA KpoHLwTelHa (Puc. 6). Mocne storo

B OCHOBaHME KPOHLUTE/Ha BCTaBbTe npefoxpaHnTenbHbiii crepxerb ([8) n BbinonHuTe ero BbipaBHMBaHye

CornacHo yepTexy Ha Puc. 7.

Mo3apasnsiem, yCTaHOBKa 3aBepLueHa. enaem BaM NPUATHOTO MPOCMOTPA TeNeBU30pPa, 3aKPEMeHHOro Ha
HaCTEHHOM KPOHLUTEHE.

VHCTPYKLIUU U UHOOPMALIUA MO OBPALLEHUIO C UCMOJIb30BAHHOW YITAKOBKOM
Mcnonb3oBaHHbIN yNaKOBOYHbIM MaTepuan nomectute B MeCTO, OTBE[eHHOe HaCeNeHHbIM MyHKTOM AnA
CKNlaiMpOBaH1A OTXOA0B.

YTUNU3ALUA UBLENUA NOCNE OKOHYAHUA CPOKA CITYKBbl
Mocne oOKOHYaHMA CpoKa CiyXObl CAanTe YCTPOWCTBO B CNeUualbHbIi MYHKT MNpUema, OTBeAeHHbI
Hace/leHHbIM MYHKTOM /1A yTUNn3aLumn TBepAbiX OTXO0B

[laHHOe n3penune oTBeYaeT BCEM OCHOBHbIM Tpe6OBaHl/IﬂM COOTBETCTBYHOLWMNX ONPEKTUB EC.

vy

®e

25-RU



LT - BENDROSIOS MONTAVIMO INSTRUKCIJOS

SVARBI SAUGOS INFORMACIJA

Patikrinkite pakuotés turinj pagal daliy sarasa 2-ame psl. ir jsitikinkite, kad visos dalys tvarkoje. Nenaudokite
pazeisty arba sugadinty daliy.

Pries montuodami jranga perskaitykite visas instrukcijas. Jei nesate tikri, kaip atlikti kokios nors dalies
montavima, kreipkités pagalbos j profesionaly technika.

Priverzdami varztus bukite atsargus, kad nenugrandytuméte sriegiy dazy.

Nemontuokite ant Slapios arba kitaip pazeistos sienos. Montavimo medzZiaga tiekiama pakuotéje
skirta montavimui ant plytinés ir betoninés sienos. Montuodami ant kitokio tipo sieny, pasitarkite su
profesionalu.

Niekada nemontuokite arba nenaudokite $io gaminio, jei yra pazeidimo zenkly.

Jei elgiamasi netinkamai, galima susizaloti j jrangos krastus.

Sis prietaisas néra skirtas jrengimui arba naudojimui mazy vaiky arba asmeny, kuriems nebuvo duoti
konkretls nurodymai, nebent juos prizidri atsakingas asmuo, kuris uztikrina saugy naudojima ir jrengima.
Vaikus reikéty prizitréti kad jie nepradéty zaisti jranga. Neleiskite vaikams kabéti ant jrangos arba kitaip
netinkamai naudoti. PrieSingu atveju galima rimtai susizaloti. Niekada nekiskite pirsty arba kity objekty
j irangos mechanizma. Taip gali bati suzalotas Zzmogus arba sugadintas turtas.

Gaminj sudaro smulkios dalys, kurias jkvépus arba nurijus galima uzdusti. Laikykite Sias dalis atokiau nuo
vaiky!

Pastaba: techniniai parametrai ir dizainas dél patobulinimy gali skirtis be jspé&jimy.

TIEKIAMY DALIY SARASAS

Montavimo jtaiso korpusas Varztas M8x16 M Poverzle M6/M8

B Laikytuvas (kairysis ir desinysis) [§] Fiksuojamoji poverzle M4 M Varztas M8x90

Saugos strypas Il Fiksuojamoji poverzle M5 [@ Poverzlé po varztu

B Varitas M4x12 Fiksuojamoji poverzle M6 B Kompensuojamoiji sklende
I3 Varitas M5x12 Fiksuojamoji poverzlé M8 M10x80

@ Varztas M6x12 Poverzlé M4/M5

MONTAVIMAS

é $i TVG montavimo jtaisa biitina saugiai pritvirtinti ant vertikalios sienos. Jei jrengimas

netvirtas, jtaisas gali nukristi ir suzaloti arba sugadinti turta.

|taisa montuokite ant plytinés arba betoninés sienos arba plokstumos

Pazymeékite 3 angy padétj sienoje (kairéje, viduryje ir desinéje) laikiklio korpuso tvirtinimui. Naudokite korpusa
kaip Sablong (1 pav.). Kad jsitikintuméte jog angos yra horizontalios, naudokite gulsciuka. Naudokite
muro grazta (10 mm), kad i$ anksto iSgreztuméte bent 9 cm gylio angas, ir | kiekvieng jy jstatykite plastikinj
inkara [&. Patikrinkite, kad plastikinis inkaras bty iki galo jstatytas ir viename lygmenyje sulig siena. (2 pav.).
Pritvirtinkite laikiklio korpusa prie sienos trimis varztais [Nl ir poverzlemis [, kaip nurodyta 3 pav.

Montavimo jtaiso lygiuote

Jmontave sieninj montavimo jtaisa, véliau galite sureguliuoti horizontaliajg plokstés padétj televizoriaus
montavimui. Atlaisvinkite ant televizoriaus montavimo plokstés esancius varztus, naudodamiesi ,Phillips”
atsuktuvu bei naudodamiesi gulsciuku sulygiuokite plokste horizontaliai (4 pav.). Priverzkite varztus po to kai
sulygiuosite plokste (nenaudokite per didelés jégos).

Pastaba: jei televizorius néra visiskai horizontalioje padétyje ant montavimo jtaiso, nuimkite jj nuo montavimo
jtaiso (atvirkstine tvarka atlikite veiksmus, nurodytus 6 ir 7 paveiksléliuose), pakartokite lygiuotés procesa ir
tada vél i$ naujo montuokite televizoriy.

26-LT



Laikytuvy montavimas ant televizoriaus

Televizorius su plokscia galine sienele (5 pav.)

Pirmiausia susiraskite televizoriaus montavimui tinkamus varztus ([B]/[3/I@/[€)): bandykite ranka juos jsukti
i angas galinéje televizoriaus plokstéje. Jei sukdami varzta pajutote pasiprieSinima, nedelsiant baikite
darba! Netrukus po to, kai rasite varztg su teisingu sriegiu, teskite darba pagal schema 5. Ant varzto uzdékite
atitinkama fiksuojamaja poverzle ([EI/EN/I)/IQ), poverzle (IM/M) ir tada priverzkite varzta prie laikytuvo [E],
o tada prie televizoriaus. Patikrinkite, ar laikytuvy tvirtinimo padétis yra vertikali. Jie yra lygiagretas vienas kito
atzvilgiu, o kniediniai varztai atsukti j iSorine televizoriaus puse.

Televizoriaus tvirtinimas prie laikytuvo ir tvirtinimas apsauginiais varztais

Ispéjimas: tvarkant kai kuriuos televizorius gali prireikti kito asmens pagalbos. Gamintojas neatsako uz bet
kokij susizalojima arba pazeidima dél netinkamo elgesio su prietaisu!

Pirmiausia uzkabinkite prie televizoriaus pritvirtintus laikytuvus ([E]) ant virutinio laikiklio korpuso krasto
I, tada apatine laikytuvy dalj pastumkite ant apatines laikiklio dalies. (6 pav.). Tada jstatykite saugos strypa
j laikiklio korpusa ([8) ir islygiuokite pagal diagrama 7 pav.

Sveikiname, jrengimas baigtas. Linkime malonios patirties bezidrint prie sieninio montavimo jtaiso pritvirtintg
televizoriy.

INSTRUKCIJOS IR INFORMACIJA DEL PANAUDOTY PAKUOCIY ISMETIMO
Panaudotas pakavimo medziagas iSmeskite su komunalinémis atliekomis.

GAMINIO UTILIZAVIMAS PASIBAIGUS EKSPLOATACIJOS LAIKUI
Pasibaigus eksploatavimo laikui, $alinkite jranga tam skirtoje kietyjy komunaliniy atlieky $alinimo vietoje

Sis gaminys atitinka pagrindinius jam taikomy ES direktyvy reikalavimus.

| an
P XYY §

27 - LT



HR/BS - OPCENITE NAPOMENE ZA MONTAZU

VAZNE SIGURNOSNE INFORMACLJE

Provjerite jesu i svi dijelovi pakiranja na broju koristeci se popisom dijelova sa stranice 2 i provjerite jesu li
svi dijelovi ispravni. Ostecene ili neispravne dijelove nemojte koristiti.

Prije postavljanja ovog proizvoda pazljivo procitajte sve upute. U slucaju da niste sigurni u bilo koji dio
postupka instalacije, zatrazite pomo¢ profesionalnog tehnicara.

Prilikom zatezanja vijaka povedite racuna o tome da ne ostetite navoje.

Nemojte postavljati na mokre ili na drugi nacin ostec¢ene zidove. Pri¢vrsni pribor koji je isporucen u sastavu
proizvoda prilagoden je za montazu na zidove od pune cigle i od betona. U sluc¢aju ugradnje na zidove od
drugih materijala, posavjetujte se sa stru¢njakom.

Nikad nemojte ovaj proizvod ugraditi ni koristiti ako postoje znakovi ostecenja.

Rubovi ovog uredaja mogu uzrokovati ozbiljne ozljede ako se s njime rukuje nestru¢no.

Ovaj uredaj nije namijenjen da njime rukuju ili postavljaju ga djeca ili osobe koje nisu obucene, osim
kada su pod nadzorom odgovorne osobe koja im osigurava sigurnost pri montazi uredaja. Djeca trebaju
biti pod nadzorom kako bi bilo sigurno da nece dirati napravu. Nemojte dopustiti djeci da se vjesaju na
napravu ili djeluju na nju na bilo koji drugi nacin. U protivnom moze do¢i do ozbiljnih ostecenja. Nikad
ne gurajte prste ili druge predmete u mehanizam proizvoda. To bi moglo uzrokovati ozljede ili oStecenja
imovine.

Proizvod sadrzi male dijelove koji se mogu udahnuti ili progutati i stoga predstavljaju opasnost od
gusenja. Te dijelove drzite izvan dohvata djece!

Napomena: Zahvaljujudi poboljsanjima koje mozemo razviti, specifikacije i konstrukcija proizvoda podlozni
su promjenama bez prethodne najave.

POPIS ISPORUCENIH DIJELOVA

Tijelo drzaca Vijak M8x16 M Podloska M6/M8
IEl Konzole (lijeva i desna) [El Osiguravajuca podloska M4 M vijak M8x90
Osigurac Il Osiguravajuca podloska M5 [@ Podioska za vijak
B vijak M4x12 Osiguravajuca podloska M6 & Tipl M10x80

3 vijak M5x12 Osiguravajuca podloska M8

Vijak M6x12 Podloka M4/M5

INSTALACLJA

é Ovaj drzac TV uredaja mora biti sigurno pri¢vri¢en na vertikalan zid. Ako proizvod ne

bude dobro pri¢vrséen, mogao bi ispasti i dovesti do ozlijede ili Stete.

Montaza nosaca na zidu od pune cigle, betonskom zidu ili zidu od drugih punih

materijala

Oznadite na zidu mjesta za 3 otvora (lijevo, sredina, desno) za pri¢vricivanje tijela drzaca. Dio mozete
koristiti kao Sablonu (slika 1). Libelom provjerite vodoravnost rupa. Svrdlom za zidove (10 mm) izbusite
rupe dubine najmanje 9 cm i u svaku postavite tipl [@. Provjerite je li tipl potpuno u3ao u zid i je li mu glava
poravnata s plohom zida (slika 2). Pricvrstite tijelo nosaca na zid pomocu tri vijka [N i podloske [8], kako je
oznaceno na slici 3.

Izravnavanje nosaca

Nakon Sto drza¢ postavite na zid, mozZete dodatno poravnati vodoravni poloZaj plo¢e za montiranje televizora.
Phillips odvijacem otpustite vijke ploc¢e za montazu TV uredaja i libelom je postavite u vodoravan polozaj
(slika 4). Nakon $to ste plocu izravnali, zategnite ponovno vijke (nemojte koristiti prekomjernu silu).

28 - HR/BS



Napomena: Ako nakon postavljanja TV uredaj ne bude u potpuno vodoravnom polozaju, skinite ga s drzaca
(ponovite obrnutim redoslijedom korake navedene na slikama 6 i 7), ponovite postupak poravnavanja i zatim
ponovo postavite TV.

Postavljanje konzole na TV

TV uredaj s ravhom poledinom (slika 5)

Prvo odredite koje vijke mozete koristiti za postavljanje TV uredaja ([8)/[E/I&/[€)): pokusajte ih rukom uvinuti
u rupe na straznjoj strani TV uredaja. Osjetite li otpor, odmah prestanite uvrtati! Nakon $to ste pronasli vijak
s odgovaraju¢im dimenzijama navoja, nastavite kako je prikazano na slici 5. Na vijak postavite odgovarajucu
osiguravajucu podlosku ([El/HN/EN/IQ), podiosku (IM/M) a zatim uvrnite vijak [] u konzolu, pa zatim i u TV
uredaj. Provjerite jesu li konzole montirane okomito. Trebaju biti medusobno paralelne, a sigurnosni vijci
trebaju biti okrenuti prema vanjskom rubu TV uredaja.

Pric¢vrsé¢ivanje TV uredaja na drzac i pri¢vrscivanje sigurnosnim vijcima
Pozor: Rad s nekim tipovima uredaja zahtijeva pomoc¢ druge osobe! Proizvodac ne preuzima odgovornost za
ozljede ili Stetu na imovini uzrokovane nepravilnim rukovanjem!

Konzole koje su pri¢vricene na TV uredaj ([E]) zakvacite za gornju stranu tijela drzaca [, a zatim donji dio
konzole postavite na donji rub zidne ploce (slika 6). Zatim u tijelo drza¢a umetnite osigura¢ ([8) i okrenite ga
kako je prikazano na slici 7.

Cestitamo, ovim korakom dovrili ste postavljanje drzaca. Zelimo vam da provedete ugodne trenutke s vadim
zidno-montiranim televizorom.

UPUTE | OBAVIJESTI O ODLAGANJU AMBALAZE
Ambalazu odlozite na mjesto koje je vasim mjesnim ili lokalnim propisima oznac¢eno za odlaganje takve vrste
otpada.

ODLAGANIJE PROIZVODA NAKON ISTEKA RADNOG VIJEKA
Nakon isteka radnog vijeka ovog proizvoda, odloZite ga na mjesto predvideno za odlaganje krutog otpada

Ovaj proizvod zadovoljava sve temeljne zahtjeve direktiva EU koje se odnose na njega.

| an
P XYY §

29 - HR/BS



SR/ME - OPSTE NAPOMENE ZA MONTAZU

VAZNE SIGURNOSNE INFORMACLJE

Proverite da li su svi delovi pakovanja na broju koriste¢i popis delova sa stranice 2 i proverite da li su svi
delovi ispravni. Ostecene ili neispravne delove nemojte koristiti.

Pre postavljanja ovog proizvoda pazljivo procitajte sva uputstva. U slucaju da niste sigurni u bilo koji deo
postupka instalacije, zatrazite pomo¢ profesionalnog tehnicara.

Prilikom zatezanja zavrtanja povedite racuna o tome da ne ostetite navoje.

Nemojte postavljati na mokre ili na drugi nacin ostec¢ene zidove. Pri¢vrsni pribor koji je isporucen uz
proizvod prilagoden je za montazu na zidove od pune cigle i od betona. U slucaju ugradnje na zidove od
drugih materijala, posavetujte se sa stru¢njakom.

Nikad nemojte ugraditi ni koristiti ovaj proizvod ako postoje znakovi ostecenja.

Rubovi ovog uredaja mogu prouzrokovati ozbiljne povrede ako se sa njim ne rukuje stru¢no.

Ovaj uredaj nije namenjen da njim rukuju ili da ga postavljaju deca ili osobe koje nisu obucene za to, osim
kada su pod nadzorom odgovorne osobe koja im osigurava sigurnost pri montazi uredaja. Deca treba da
budu pod nadzorom kako bi bilo sigurno da nece dirati uredaj. Nemojte dopustiti deci da se vesaju na
uredaj ili deluju na njega na bilo koji drugi nacin. U protivnom moze do¢i do ozbiljnih ostecenja. Nikad ne
gurajte prste ili druge predmete u mehanizam proizvoda. To bi moglo prouzrokovati povrede ili oStecenja
imovine.

Proizvod sadrzi male delove koji se mogu udahnuti ili progutati i stoga predstavljaju opasnost od gusenja.
Te delove drzite van dohvata dece!

Napomena: Zahvaljujudi poboljsanjima koje mozemo razviti, specifikacije i konstrukcija proizvoda podlozni
su promenama bez prethodne najave.

POPIS ISPORUCENIH DELOVA

(n|m]ofo]w]>!

Telo drzaca Zavrtanj M8x16 M Podloska M6/M8
Konzole (leva i desna) [El Osiguravajuca matica M4 M Zzavrtanj M8x90
Igla osiguraca Il Osiguravajuca matica M5 [@ Podlioska za zavrtan;
Zavrtanj M4x12 Osiguravajuca matica M6 & Tipla M10x80
Zavrtanj M5x12 Osiguravajuc¢a matica M8

Zavrtanj M6x12 Podloka M4/M5

INSTALACLJA

é Ovaj drzac TV uredaja mora biti sigurno pri¢vri¢en na vertikalan zid. Ako proizvod ne

bude dobro pri¢vrs¢en, mogao bi ispasti i dovesti do povrede ili Stete.

Montaza nosaca na zidu od pune cigle, betonskom zidu ili zidu od drugih punih

materijala

Oznacdite na zidu mesta za 3 rupe (levo, sredina i desno) za pri¢vrs¢ivanje tela nosaca. Deo mozete koristiti
kao 3ablon (slika 1). Libelom proverite vodoravnost rupa. Burgijom za zidove (10 mm) izbusite rupe dubine
najmanje 9 cm i u svaku postavite tiplu [&. Proverite da li je tipla potpuno usla u zid i da li joj je glava poravnata
s povrsinom zida (slika 2). Pricvrstite telo nosaca na zid pomocu tri zavrtnja INE podloske [, kako je oznac¢eno
na slici 3.

Izravnavanje nosaca

Nakon Sto drza¢ postavite na zid, mozZete dodatno poravnati vodoravni poloZaj plo¢e za montiranje televizora.
Filips odvijacem otpustite zarvtnje ploce za montazu televizora i libelom je postavite u vodoravan polozaj
(slika 4). Nakon $to ste plocu izravnali, zategnite ponovo zavrtnje (nemojte koristiti preveliku silu).

30 - SR/ME



Napomena: Ako nakon postavljanja TV uredaj ne bude u potpuno vodoravnom polozaju, skinite ga s drzaca
(ponovite obrnutim redosledom korake navedene na slikama 6 i 7), ponovite postupak poravnavanja i zatim
ponovo postavite TV.

Postavljanje konzole na TV

TV uredaj s ravhom poledinom (slika 5)

Prvo odredite koje zavrtnje mozete koristiti za postavljanje TV uredaja (IBY/IH/I@/[€): pokusajte rukom da ih
zavrnete u rupe na zadnjoj strani TV uredaja. Ako osetite otpor, odmah prestanite da zavrcete! Nakon sto
ste pronasli zavrtanj sa odgovaraju¢im dimenzijama navoja, nastavite kako je prikazano na slici 5. Na zavrtanj
postavite odgovarajucu osiguravajucu maticu (IEl/HN/BN/[Q), podiosku (IM/[M) a zatim uvrnite zavrtanj [E]
u konzolu, pa zatim i u TV uredaj. Proverite da li su konzole montirane vertikalno. Treba da budu medusobno
paralelne, a sigurnosni zavrtnji treba da budu okrenuti prema spoljasnjem rubu TV uredaja.

Pric¢vrs¢ivanje TV uredaja na drzac i pri¢vrscivanje sigurnosnim zavrtnjima
Upozorenje: Rad s nekim tipovima uredaja zahteva pomo¢ druge osobe! Proizvodac ne preuzima odgovornost
za povrede ili Stetu na imovini prouzrokovane nepravilnim rukovanjem!

Konzole koje su pri¢vricene na TV uredaj ([E]) zakacite za gornju stranu tela drzac¢a [, a zatim donji deo
konzole postavite na donji rub zidne ploce (slika 6). Zatim u telo drza¢a umetnite osigura¢ ([8) i okrenite ga
kako je prikazano na slici 7.

Cestitamo, ovim korakom zavriili ste postavljanje drzaca. Zelimo vam da provedete ugodne trenutke s vadim
zidno-montiranim televizorom.

UPUTSTVA | OBAVESTENJA O ODLAGANJU AMBALAZE
Ambalazu odlozite na mesto koje je vasim mesnim ili lokalnim propisima oznaceno za odlaganje takve vrste
otpada.

ODLAGANIJE PROIZVODA NAKON ISTEKA RADNOG VEKA
Nakon isteka radnog veka ovog proizvoda, odloZite ga na mesto predvideno za odlaganje krutog otpada.

Ovaj proizvod zadovoljava sve temeljne zahteve direktiva EU koje se odnose na njega.

| an
P XYY §

31 -SR/ME



EAN - TENIKEZ OAHIIEZ ZYNAPMOAOIMHZHZ

ZHMANTIKEZ MAHPOO®OPIEZ AZOAAEIAZ

ENéy&te TO MEPIEXOEVO TNG CUOKEUATIAG UE TOV KaTtdhoyo e€apTnudTwy oTn oehida 2 kat BePaiwbeite ot
umapxouv OAd ta e§apTipaTa. Mnv XPNOIUOTIOLEITE KATECTPAMMEVA ) ENATTWHATIKA e§apTrpaTa.
AlaBdoTe OAeC TIC 0ONYieC TTPIV TNV eyKaTAoTAON TOU £€0MAIOHOU. Av Sev giote BERatol yia omolodnmote
onpeio Tng Siadikaociag eykataotaong, {nTrioTe BoriBeia amd évav emayyeApatia TEXVIKO.

‘Otav oiyyete TI¢ BISEC, TPOOEETE VA NV KATACTPEYPETE TO OTIEIPWHA.

Na pnv yivetal eykataotaon o€ ypo i He AANO TPOTIO KATECTPAUMEVO TOiX0. T UAIKA GuVaPOAOYNoNG
TTIOU TTAPEXOVTAl 0T CUOKeVAsia €xouv oxedIaoTEl yla TomoBETnon o€ Toixo amd ToURAa Kal TOHEVTO.
la eyKaTdoTaoN O TOiXOUG KATAOKEVATUEVOUG amd AANa UAIKA cupBouleuTeite Kdmolov emayyehpatia.
Na pnv yivetal moté eykatdoTtaon 1 Xxprion autol Tou TPoidvTog av Uidpxouv onuadia {nuiwv.

Ot dkpeg Tou €€OTAIGHOU UTTOPEL VA TIPOKOAECOUV TPAUUATIOUS AV O XEIPIOUOG TOUG SeV Yivel HE CWOTO
TPOTIO.

AuTti) n ouokeun Sev éxel oxeSlaoTEl yia cuvapuoldynon i XEPIopo amd pikpd maidid ) dtopa Ta omoia
Sev €xouv ekmmalSeUTEl KATAMNAQ, EKTOC KL av emPBAEMovTaL amd Kamotov uelBuvo WoTe va Slac@alileTal
N ac@AAEId KATA TOV XEIPIOUO | TV eykatdotaon. Ta madid Ba mpémel va emPBAémovTal WOTE va
Slaogaliletal 6Tt dev mapepPBaivouv otov eEOMAIOUS. Mnv emitpémnete ota MadId va Kpeulouvtal and
Tov €€0MAIOUO 1) va EKTEAOUV OTTolovSHTTOTE AANO XEIPIOUO TOU. T € avTiBeTn EPIMTWON, UTTAPXEL KivOuvog
oofapou Tpavpatiopol. Mnv Tomobeteite Ta SAKTUNG 0ag 1) AANA AVTIKEIMEVA €SO OTOV UNXAVIOUO TOU
e€om\iopoV. Mmopei va TTpoKANBEl TTPOOWTTIKOC TPAUHATIONOC 1] BAARN OTO AVTIKEIMEVO.

To mpoidv TEPIEXEL UIKPA €EAPTAATA TA OTTOIA UITOPE( VO amOTEAEGOUV KivEUVO TIVIYHOU O€ TIEPITTWON
€lomvon¢ N katdmoonc. Na Siatnpeite autd ta e€aptripata pakpld amd ta madid!

Inpeiwon: Ta XapOKTNPIOTIKA Kal O OXedlaopog pmopei va alda&ouv yia AOyoug PBeATIWoEwV Xwpig
miponyoupevn gldomoinon.

KATAAOIOoz NAPEXOMENQN EEAPTHMATQN

Koppoc Baonc Koxhiag M6x12 PoSéha M4/M5
Bl Ynootjpiypa (apiotepd  Kat Koyhiagc M8x16 M Poséra M6/M8
Seki) B Posera aoc@ahiong M4 [N KoyAiag M8x90
PaBSoc Aopaesiac Il Podéha aopahiong M5 [@ Poséha kétw amé Tov koghia
Bl Koyhiac M4x12 PoSéha aopdhiong M6 B oumaM10x80
3@ Koxhiac M5x12 PoSéha acpdhiong M8

ErKATAZTAZH

é Auti n Baon TVG mpémel va OTEPEWVETAL PE OTAOEPO TPOTIO GE KAOETO TOoiX0. Av Sev éxel

Yivel oTaBgpr) TOMOOETNON TNG, MITOPEI VA TTEGEL KAl VA TIPOKAAECEL TPAUHATIONO 1 {nHIEC.

TomoBétnon ¢ Bacng o€ toixo amdé cupmayrn ToUPAA 1 TOIPEVTEVIO TOiXO
N aTvwpa

ZNUEOTE OTOV ToiXo TN B€on Twv 3 oMWV (0Ta APLOTEPQ, OTO KEVTPO, oTa 6€1d) yia TNV TomoBéTnon Tou
KOpHOU oTtrpIEnG. Xpnotlpomoljote tov koppo PaY wg xvapt (Eik. 1). Xpnotpomotiote éva aA@adt guoaAidag yla
va BePawbdeite 6Tt o1 oméG ival opl{OVTIEC. XpNOILOTIOIROTE éva TPUTIAVL ToiXou (10 mm) yia va avoifete omég
BABoUC TOUAGXIOTOV 9 £K. Kal TOTTOBETAOTE amd éva MaoTikd Buopa o ke o [&. EAéyEte av To maoTiko
Buopa éxel eloaxBei MARpwg kat dev ipoe€éxel amod Tov Toixo. (ElK. 2). TomoBeToTE TOV KOPUO OTAPIENG OTOV
Toixo xpnotporotwvtac Tpetc kKoxhiec [N kat poséhec [0, omw¢ paivetat oty Eik. 3.

32 -EAA



EvBuypappion e faong

AoV éxete TOMOOETHOEL TN BAON TOIXOU, UTTOPEITE OTN CUVEXELD VA pUBUicETE TNV opt{ovTia B€on TN MAAKAG
yla tnv Tonmofétnon tng TV. Ze0@i€Te TOUG KOXAIEG OTNV TTAAKA TOTTOBETNONG TNG TNAEOPAONG XPNOIUOTIOLVTAG
£va 0TaupoKatodfido Kat XpnolUoTolnoTe éva aA@adt euoaidag yia va eubuypappioste opl{dvTia Tnv mAGKa
(E1k. 4). Z@ite TOUG KOXNEG AoV VOUYPAUUICETE TNV TAAKA (UNV XPNOLoTOoETE UTTEPBOAIKE SUvVaN).
Inueiwon: Av n TnAedpaon Sev gival MARpwg optldvTtia PeTd TV eykatdotacn otn BAon, aQalpéoTe TNV
amnod n BAon (eKTEAEOTE TA ONUEIQ OTIC EIKOVEG 6 Kal 7 e avTioTpo®n oglpd), emavaldfete tn Stadikaoia Tng
€UBUYPAUMIONG KAl 0T CLVEXELa TOTTOBETHOTE VA TNV TNAEOpAO.

TomoB<Tnon Twv UMOGTNPIYHATWY OTNV TNAEGpACH

TnAedpaon pe eminedn mAatn (Eik. 5)

Mpwta, BPEiTe TOUC KOXNEC TOU gival katdhAn)ot yia Ty tomofétnon ¢ tiedpaons (BY/H/IA/[Q):
TPOOTIAONOTE Va Toug BISWOETE PE TO XEPL OTIG OTTEC OTO THOW PEPOG TNG TnAedpaons. Av aicBavOeite
avtiotacn otapatriote apéocwg to Bidwpal! Otav Ppeite évav KoxAia pe TO owOTd OTEIPWHA, CUVEXIOTE
oUUEWVA pE To OxéSIo 5. TomoBeTioTe T avtiotolxn podéha acpdahionc otov koxhia (EI/EN/EN/IA), T
podéha (IM/MM) kat ot ouvéyeia BidwoTe Tov kKoxhia oTo umooTrpiypa [B] kai Téhog oty Tn\edpaon. EAéyEte
av Ta UTTOOTNPIyHATA Eival OTEPpEWHEVA KABeTA. Eival mapdAAnAa HETA&U TOUG Kal Ta UMTOUAOVIA ao@ANIoNG
Kottadouv TPOC TNV €EWTEPIKNA AKPN TNG TNAEOPACNG.

TomoBétnon Tng TNAE6PAONG GTO GTHPLYHA KAl AGQPANION PE UITOUAOVIA aC@PaNEiag
Mpo&idomoinon: O XelpIoPOG oplopévwy TNAEopAoewVY amattei ForiBeia kat amd AAa dtopa. O KATOOKEUAOTAG
Sev pépel €uBLVN yla TPAUUATIONOUG 1) (NUIEG OE TTEPIOUCIOKA OTOIXEIQ TTOU TTPOKOAOUVTAL ArO aKATAAANAO
XEIPIOPO!

Mp®Ta, ayKUPWOTE Ta UMOGTNPIyHaTa TTou €ival pocapTnuéva otnv tniedpaon ([E]) oto mavw dkpo Tou
koppot otipEnc I, ot cuvéxela oTIPWETE TO KATW PEPOC TWY LTTOGTNPEIYUATWY TIPOC TO KATW MEPOC TOU
KOPUOU GTAPIENG. (EIK. 6). ST CUVEXEID TOTOBETAOTE TN PABSo acpaleiag otov kopuod otipiEnc ([8) kai
guBuypappiote cuPPwva pe To Staypappa oty Eik. 7.

Juyxapntnpla, n Eykataotaon €xel OAOKANPwOsl. ZaG E€UXOMOAOTE VO EXETE MO EUXAPLOTN EMMELpia
TapakoAouBWVTAG TNV TNAEOPAON TTou TooBeToATE 0TN A0 Tou ToiXou.

OAHTIEZ KAl TAHPO®OPIEZ XXETIKA ME THN AMOPPIWH THZ XPHZIMOMNMOIHMENHZX XYZKEYAZIAZ
MeTa@EpeTe TN XPNOIHOTIOINUEVN CUOKEVATI GTOV SNUOTIKO XWPEO S1ABE0NC AMOPPIUHATWV.

AMOPPIYH MPOIONTOX META TO NEPAZ THX AIAPKEIAZ ZQHZ TOY
H améppupn Tou e€omhiopol petd To mépag TG Sidpkelag (W Tou TIPETEL va YiveTal 0Toug KaBoplopévoug
SNUOTIKOUC XWPOou¢ S1aBeong amoppItptdtwy

AuTO TO TIPOIOV €ival CUPPWVO PE ONEG TIG BACIKEG TTPOSIAYPAPES TwV 08NnyLWV TG EE Tou 1oxUouv yla autd.

| an
P XYY §

33 -EAA



O NAS

Zminka o dobé, kdy televize stala v jedné poloze na stolku, a divak si musel najit vhodné misto, aby ji
viibec mohl sledovat, zni jako vypravéni z pravéku. Dnesni technika se naopak dokonale ptizplGsobuje
svym uzivateldm. Dlkazem je i Sirokd nabidka vyrobk( znacky Stell, ktera od roku 2005 zahrnuje kromé
fixnich, vysuvnych a polohovatelnych drzak( na televizory a AV pfistroje, také rdizné typy modernich
stolkl a polic.

Mezi hlavni prednosti vyrobku Stell patii kromé $pickové kvality a maximalni flexibility i snadna obsluha,
ktera je zarukou jednoduchého ovladani a pfijemného uzivani. Zvlasté milovnici designu pak oceni
atraktivni vzhled, typicky pro vsechny vyrobky znacky Stell.

Na vybér je mnoho typl drzakl pro nejrozmanitéjsi typy a velikosti televizorl a AV pfistrojd. Z siroké
nabidky si vybere stejné tak majitel 100" obrazovky, ktery si pofidi vysuvny a polohovatelny drzak
Stell s nosnosti az 70 kg, jako zena, zvykla sledovat pfi vafeni malou televizi s Uhlopfickou 13* jiz dobre
poslouzi jednoduchy fixni drzak Stell zabudovany v kuchynské lince.

V nabidce znacky Stell najdete i kombinace drzaku s tv stolky, nebo samostatné univerzalni stolky pro
kazdy interiér, v provedeni kov/sklo nebo dievo/sklo.

Oblibené jsou i stolni drzaky na televize nebo monitory, usnadnujici praci u pocitace.

Trendem posledni doby, ktery nachdzi uplatnéni nejen ve vefejnych prostorach, ale i v modernich
designovych interiérech, jsou pak stropni polohovatelné drzéky pro pfistroje s uhloptickou az 70"
a nosnosti az 80 kg a také stropni - fixni nebo vysuvné - drzaky projektoru.

Znacka Stell mysli i na ptiznivce dobré hudby. Pro pfistroje DVD a SET-TOP BOX nabizi praktické
univerzalni police i ndsténné polohovatelné drzéky pro reproduktory, které pfispivaji ke kvalitnimu
poslechu hudby a mluveného slova.

Vyrobky Stell dobre znaji i majitelé satelitl - kvalitni a pfitom cenové velmi vyhodné drzaky antén maji
Siroké vyuziti - daji se pfipevnit na zed, na balkon nebo na stozar.

VESA

Co je to VESA?

Mozna i vas pfi vybirani vhodného drzéaku k televizi prekvapil prodava¢ dotazem , A jakou tam
mate VESU?“... Udaj VESA totiz pat¥i spole¢né s informaci o hmotnosti pristroje k zakladnim
parametram pfi vybéru televizniho drzaku nebo stojanu.

Vétsina dnesnich vyrobcli modernich televizi a monitor( uz predem pocitd s moznosti, ze si budete chtit
zakoupeny pfistroj povésit na zed pomoci drzaku nebo uchytit na stojan. Proto jiz pfi vyrobé osazuje na
jeho zadni stranu otvory se zavitem pro Srouby. To je samoziejmé praktické. Hacek je v tom, Ze umisténi
téchto otvord (tedy jejich vzdjemna vzdalenost) se u jednotlivych typa pfistroju lisi, a pravé tento fakt je
tfeba zohlednit pfi vybéru drzaku nebo stojanu.

Aby jste védéli, ktery drzak ke své televizi zvolit, musite znat tzv. idaj VESA vasi televize (miizete se setkat
i s pojmenovanim VESA STANDARD nebo VESA NORMA). Ten udévé rozte¢ - tedy svislou a vodorovnou
vzdélenost montaznich otvord na zadni strané pristroje — a urcuje, jaky typ drzaku ¢i stojanu se pro vas
pfistroj hodi.

Najdete-li tedy na Stitku své televize oznaceni VESA: 400300 mm, znamend to, ze vodorovna
vzdélenost je 400 mm a svisla 300 mm. Pro Vasi televizi je tady nutné pouzit drzak, ¢i stojan umoznujici
VESA 400 300.



ABOUT US

Mentioning the days when a television stood in a single position on a table and viewers had to find
a suitable position just to watch it sounds like something out of prehistoric times. By contrast, today’s
technology adapts seamlessly to the user’s needs. As proof, there is a wide range of Stell brand products,
which since 2005 include not only stationary, extendable and articulating mounts for televisions and AV
equipment, but also various types of modern tables and shelves.

The main advantages of Stell products are not only top quality and maximum flexibility, but also
simple operation, which ensures easy handling and convenient use. Those who love great design, will
undoubtedly appreciate the attractive appearance typical for all Stell brand products.

There are many types mounts available for the multitudes of types and sizes of televisions and AV
equipment. This wide range of products offers a solution to both owners of 100" screens who will
appreciate the extendable articulating Stell mount with a load capacity of 70 kg, and ladies used to
watching television on a 13“ screen while cooking will be pleased with a simple stationary Stell mount
installed on a kitchen cabinet.

The Stell brand also offers combinations of mounts with TV tables, or standalone universal tables for
every interior in either a metal/glass or wood/glass design.

Tabletop mounts for televisions and monitors are also very popular as they make computer based work
easier.

One of the more recent trends gaining traction not only in public areas but also as a part of modern
interior design, are articulating ceiling mounts for screens measuring up to 70" and weighing up to 80 kg
as well as stationary or extendable ceiling mounts for projectors.

The Stell brand also caters to fans of quality music. For DVDs and set-top-boxes it offers practical
universal shelves and articulated loudspeaker wall mounts that contribute to a rich listening experience
of both music and the spoken word.

Owners of satellites are also familiar with Stell products - high quality yet affordable antenna mounts
offer significant flexibility - they can be mounted on walls, balconies or poles.

VESA

What is VESA?

Perhaps when selecting a suitable television mount you were surprised by the salesperson’s
question ,A what type of VESA do you have?”... Information about VESA and the weight of the
appliance constitutes the key parameters when selecting a television mount or stand.

The majority of today’s modern television and monitor manufacturers already take into account that you
may wish to mount the purchased appliance on a wall using a mount or to attach it to a stand. So already
during production, they include threaded screw holes on the rear side. This is, of course, very practical.
The catch is, however, that the location of these screw holes (their distance from each other) varies for
individual types of appliances and this fact must be considered when selecting a mount or stand.

In order to know which mount to choose for your television, you need to know the VESA dimension of
your TV (you may also encounter VESA STANDARD or VESA NORM). It describes the span, i.e. the vertical
and horizontal distance between the screw holes on the rear side of the appliance - this determines the
type of mount or stand that is suitable for your appliance.

When you find the VESA dimensions on the rating label of your TV: 400300 mm means that the
horizontal distance is 400 mm and the vertical distance is 300 mm. This means that you need to purchase
a mount that supports VESA 400 x 300.






